ALIGN
EP-HELICOPTER

+REXGOOESP
INSTRUCTION MANUAL
ERARNEE

Model:KX016013T(Black)
Model:KX016014T(Blue)

INTRODUCTION

AIS

1~9 | SAFETY NOTES

ZEETRBH

g | SAFETY CHECK BEFORE FLYING

RITAIZ $EE

4~18 | ASSEMBLY SECTION

GEESTLE

19 | EQUIPMENT ILLUSTRATION

s ipiRBREicEE T

90 | GANOPY ASSEMBLY

RS TR

90 | SERVO AND LINKAGE ROD SETTING

e)Aites B iR e EaR B3

91| SERVO SETTING AND ADJUSTMENT

(B Akes e e B

91| ADJUSTHENTS FOR GYRO AND TAIL NEUTRAL SETTING
PElREE R DTTREHEE

99 PITCH AND THROTTLE SETTING

T hEsR IS IR mPIERE
Thank you for buying ALIGN products. The T-REX 600ESP is —
23 POWER COLLOCATION REFERENCE

the latest technology in Rotary RC models. Please read RitshHEE S Ex
this manual carefully before assembling and flying the | 99~9%g | Ce8L00GERUSHESS SPEED COMTROLLER INSTRUCTION MANAL

. 8| 33% 25 & BaR A

New T-REX 600ESP helicopter. We recommend that you 5 | 64 EXTERNAL BEC INSTRUCTION MANUAL
keep this manual for future reference regarding tuning bAE ABECHFAEREA

. GP780 HEAD LOCK GYRO SET USER MANUAL
and maintenance. 26~28 | crrsoss =t
AU TRADRHERHRRIER  BRAE - 28~30 | g oG
A ERHR AN AS AT S RNNBRTIESE  NRRIELE R
NS BHREDRIFINES - THIGERIELA » BBV FRILARIBE 91~98 | PART NAMES AND OPTIONAL PART LIST
 BIE—ERENRIEFREEANED @ NERLEREEFIRNBEZT - SIS SRR R RS
PIERBE®RSS -



1.INTRODUCTION riE ALIGN //

Thankyou for buying ALIGN Products. The T-REX 600 ESP Helicopteris designed as an easy to use, full featured
Helicopter R/C model capable of all forms of rotary flight. Please read the manual carefully before assembling the
model, and follow all precautions and recommendations located within the manual. Be sure toretain the manual
for futurereference, routine maintenance, and tuning. The T-REX 600 ESP is anew product developed by ALIGN.
It provides flying stability for beginners, full aerobatic capability for advanced fliers, and unsurpassed reliability
for customer support.

SHEABSHER T RASHEDEA -0 000 CP ERE - BOFBONBZBLRNE 2B THELDE
FECERE ORBEZENRBEAREE - ﬁ%Eﬂ@ﬂH%Mﬁﬁim%% REX 600 ESP 2 61 €5 317 B 52 B0 B0
e RN R B SRRk MR BEE - TR B00 ESP B MR AR

THE MEANING OF SYMBOLS Z:55{t & HE

WARNING Mishandling due to failure to follow these instructions may result in damage or injury.

g 5 ARRREERIERE  MERBRIELSHPMEBRLIAWMESRE -

CAUTION Mishandling due to failure to follow these instructions may result in danger.

x B ARARBESLERIERDE - MEBBRIESHER -

®FDRBIDDEH Do not attemptunder any circumstances.
® EEQREIERRIET - FOEHBRIE -

IMPORTANT NOTES & &t

RIC helicopters, including the T-REX 600 ESP are not toys.
and technologies to provide superior performance. Improper u

ech products

and the safety of others and your environment when op
Manufacturer and seller assume no liabili

Intended for use only by adults with experie at a legal flying field. After the sale
of this product we cannot maintain any contr i

T-REX 600 ESP EEEFHILEIA - E’E%ﬁ‘?
EEMBEEEERNT - £

B e E A E BIRES *EiEﬁ%ﬁ““ﬁEﬂﬁﬁJ\
KA E 51 @A QT BB IEQBRIEFE
AT EEViED

Werecomme
firsttime. Al
T-REX 600ES
as aresult of
replacement.
experiencep
158U 5 G0 & 125
miE g E AR
AR5

of an experienced pilot before attempting to fly our products for the
o properly assemble, setup, andflyyour model forthefirst time. The
ree of skill to operate, and is a consumer item. Any damage or dissatisfaction
ications arenot covered by any warrantee and cannot bereturned for repair or
our distributors for free technical consultation and parts at discounted rates when you
ring operation or maintenance.

RiTEREENCES  WEREFRAE  ESRASERSLER  FOFABRMESRESARAR
BIFEANERNTEIES - WEBEEARIFEHERE A28 A8 NIEFRREHKLINES - KESH

2.SAFETY NOTES 225 8#A AUGN ///A

&cﬁu@u
)
Fly only in safe areas, away from other people. Do not operate R/C aircraft within the vicinity of homes or crowds
of people. R/C aircraft are prone to accidents, failures, and crashes dueto a variety of reasons including, lack of
maintenance, pilot error, and radio interference. Pilots areresponsible for their actions and damage orinjury
occurring during the operation or as of aresult of R/C aircraft models.

EEEUREG EFSRESCRHREGS  ROTBBULERBEARN  AREETENRGEE  SIPHUREIR - LRBELHOF
AT ERIJESEROTEAZBESATEANEN  FROSBUIERTZE IR TEESERBMENIZIAEAZEE




'L LOCATE AN APPROPRIATE LOCATION stk A8t

R/C helicopters fly at high speed, thus posing a certain degree of potential danger. Choose
an a legal flying field consisting of flat, smooth ground without obstacles. Do not fly near
buildings, high voltage cables, or trees to ensure the safety of yourself, others and your
model. For the first practice, please choose a legal flying field and can use a training skid
to fly for reducing the damage. Do not fly your model in inclement weather, such as rain,

wind, snow or darkness.

EFBROGAS—EMRE - AHNBBECECIIT - BMNEEOBENNEE - SFET
SRS HEERTHBMRIT « MﬁﬁaﬁLEgEA S8 - BEY) - SEER - @R
%%fﬂ%ﬁ%@K CEMATENBEIR - YRMRBE - BUBEGETESEEER

F 1T  BEMTKRMSMEVEZRE X EE -
ETRIE DERAERBEENEZE -

P PREVENT MOISTURE it ipRiRss

R/C models are composed of many precision electrical components.

It is critical to keep the model and associated equipment away from moisture and other
contaminants. The introduction or exposure to water or moisture in any form can cause
the model to malfunction resulting in loss of use, or a crash. Do not operate or expose to
rain or moisture.

EFEASLEDFSEEBOEFTSHEEMN - FTLADEBHBIMNLEMRIKS  BETEE
EW%%E%*%E&mﬁl%%ﬁ%ﬁ%ﬂ%ﬁﬁ@?@ﬁﬁ&ﬁ§%$ TR !

"= PROPER OPERATION 2R & ERAESS

Please use the replacement of parts on the manual to ensure the safety of instructors
product is for R/C model, so do not use for other purpose.
BNSERENT - FANARVENKE - BEATHERSRPOEH - LUER R
- BEDBRERBERARE  FPDBRERL » WPEREZE - ZHNEEF I

WERNNG) OBTAIN THE ASSISTANCE OF AN EXPERIE

Before tuming on your model and transmitter, check
on the same frequency. Frequency interference
crash. The guidance provided by an experienced
tuning, trimming, and actual first flight. (Recomme
flight simulator.)

ERTERTAE > FiEHE

ﬂaaﬁ@A;m$§%%

SEBRIFR(T - BEEW

(D 1R B B 1 5% 28

WARNING _

Operate this u ability. Do not fly under tired condition and improper operation
may cause ind

BIRECENA PEXRMELENRIFEEEFH  BRES - BENETAERIE B
9\ 53 Bl 18 0 T °

AN ALWAYS BE AWARE OF THE ROTATING BLADES st @bt

During the operation of the helicopter, the main rotor and tail rotor will be spinning at a

high rate of speed. The blades are capable of inflicting serious bodily injury and damage to ~. o - 56?
the environment. Be conscious of your actions, and careful to keep your face, eyes, hands, '
and loose clothing away from the blades. Always fly the model a safe distance from yourself
and others, as well as surrounding objects. Never take your eyes off the model or leave it
unattended while it is turned on. Immediately tum off the model and transmitter when you
have landed the model.

SEFMINNEERZERE  UPRELIEEIQNE  LIERSHERREER -

ATV KEEP AWAY FROM HEAT =gtz

R/C models are made up various forms of plastic. Plastic is very susceptible to damage or
deformation due to extreme heat and cold climate. Make sure not to store the model near
any source of heat such as an oven, or heater. It is best to store the model indoors, in a
climate-controlled, room temperature environment.

EDRNBTLEL PA MENEIE  BIBSHAIENE  ARERBERIE - OB L
RERNBAMER RS BRE =N -




3.SAFETY CHECK BEFORE FLYING RiTaIZ£RESES18 AULIGN I//

CAREFULLY INSPECT BEFORE REALFLIGHT E#R TR EEBINOTRITIIEERE

77 Before flying, please check to make sure no one else is operating on the same frequency for the safety.

7rBefore flight, please check if the batteries of transmitter and receiver are enough for the flight.

7rBefore turn on the transmitter, please check if the throttle stick is in the lowest position. IDLE switch is OFF.

7 When turn off the unit, please follow the power on/off procedure. Power ON- Please turn on the transmitter
first, and then turn on receiver. Power OFF- Please turn off the receiver first and then turn off the transmitter.
Improper procedure may cause out of control, so please to have this correct habit.

7 Before operation, check every movement is smooth and directions are correct. Carefully inspect servos for
interference and broken gear.

77 Check for missing or loose screws and nuts. See if there is any cracked and incomplete assembly of parts.
Carefully check main rotor blades and rotor holders. Broken and premature failures of parts possibly cause
resulting in a dangerous situation.

7rCheck all ball links to avoid excess play and replace as needed. Failure to do so will result in poor flight
stability.

77 Check the battery and power plug are fastened. Vibration and violent flight may cause the plug loose and
result out of control.

* SRRTAESERTERNERLSSSTBHA - NERMSSRBANZ S

* BRROVECTRHBEE BT NS E LT ARTNRE

* B A R RBP ISR SR BE L 0 1Bk BFERR - ek (DLD) R BR

* B8 05 7B S B R A RIR A IS - BRISIS LA a8 o BB IR FIRYEA B AT R
AL AR 2SO A BS A PNERS  HBESEBANE S ABHRLE

*BBE RTERANS I EIRE RN RSTE VREANS 518 ) 594 58 46 W R
~ O HE.IEH

* ROMEREBRD AEROEHERIE - EREEEAEFRE 5 5 2 fF 3 5 R )
ST BENEERARENSHFTEYBNT  EEENTTR g ENEI: -

* B ENEILE RS B OV » B0 BT BREL B -

*ERTHREFEBELSE TR0 KT DN M HRT -

Standard

&

50HZ005

600NEB3 600NG

DS610Digital Servox 3 | GP780 Head Lock GyroCombo
05610 aREE ¥ 3 WPIR0E RR BRI 6P780-05620)

5@
RCE-BL100G Brushless ESC | 6AExternal BECw/ 5.1V Two-way

(Governor Mode) Step-d It lat RCM-BL600M Motor| 600D Carbon Fiber Blade
RCE-BL100G 100% f#0 &2 H 28 aﬂiﬁﬁ?;?é?é%%ﬁa . Li-Polymer 7.4V 1900mAh 40C | R CIv-BLBOOMEE Il 5 32 BOODR L fiEee

50HTO1

When you see the marks as below, please use glue or grease

to ensure flying safety. ,
FETHREESR  Fie LBl LRREACTREE -
CA: Apply CA Glue to fix. Grease
R48: Apply Anaerobics Retainer to fix.

T43: ly Thread Lock to fix. Grease Green Blue Selffurnished T43 gl icth: 1
’ OlL: Add Grozse, e S

R%g% g&?ﬁ gﬁ@m EREBEETE R48 metal tubular adhesive (eg. Bearings). T43 thread lock, apply
T43: % ff‘fﬂ% a small amount on screws or metal parts and wipe surplus off.
OIL AR D0EES When disassembling, recommend to heat the metal joint about 15
: npn Seconds.(NOTE: Keep plastic parts away from heat.)

:::1:: :jtsszn:lmg ball links, make sure the "A" character Eﬂ%ﬁﬁﬂfggﬁ QEE%% E%ﬁiggﬁﬁ%%ﬁ;ﬂﬁﬁ[gggg

heE | 2
| BREBEFFEORE  AFERN - AR D - R DR e ) )




4.ASSENBLY SECTION #8853 ALIGN I//

: GODNHB ] ,.ﬁpplyaliﬂle amount of T43 thread

lock when fixing a metal part.
ERENCEETAEREETIIERE

¢ ™
O::m - Thrust bearing Beari
- earin
Linkage ball F(M3.5x4) %ﬁ?ﬁxﬁmm B g

| FREEF (M3. 5xd) (¢4.75:20.25mm) x 2

600NH6A Bearing

B2 E ¢ Bx g Tdxdmn) x 4

Spindle bearing spacer

MR RN
¢ 10x 41380 dmm

- ~ B T W
pdx pBxpP9xd 3mm

Spindle bearing spacer

| e ES (e 10xe13.8:04mm) x2 ) Obverse of bearing
facesinside.
AC.&U“ON BBk OsM
* =

Thrust bearing

LE 1R B 0 B g 14cmm) x 2 Apply grease on thrust bearing.

IFsEedE i R
L \I-\'\- Metal main rotor holder
ﬁ ﬂ 3 M '

>

Spindle bearing spacer

88 B (¢ 10 ¢ 13.8:0 4mm) x2 (ouT aN) [ — /
Main Blade Fixing Screw Smaller ID larger ID |
$59 = 1E 5% PR 46 PRy PIEER A
Thrust beari Metal main rotor holdg
— ust bearing -HEM 5 2R B
@ T - kage ball F(I3.5x4)
W EF (M3 5]
Socket collar screw mcnunou ‘ o 47520 25mm
HEATAEEGHEMAZTmm) x 2 T+ =

4 } When tightening a linkage ball to a plastic p
@ ] CA glue and tighten it firmly, but not over
= EREREE 2 LT E - EROECAR
M4 Nut G u

L Ml EieRNE x 2

' 600NH2C |

nain rotor housing
=)

lock when fixing a metal part.
BRENCEEAAEREETIIERE

, Apply aliftle amount of T43 thread

-
Feathering shaft sleeve Feathering shaft sleeve
e e 8 E
Feathering shaft 08x 103 Tmm o Bxg 10x3Tmm
% 1§ E( ¢Bx e 10
Feathering shaft ) / /
fHEs
fEx g Bx83 2mm — =
Damper rubber-g w
M RE 0" (g
Spacer(Copper)
T ER S (590
Damper rubber-black 80 Damper rubber pe T amm
BB 2@ (07.9% 1365mm) x2 Pin Q 156 Smm
- o Zx3Zmm Damper rubber-gray 70" is suitable
to general flight for beginners.
WEIEE T 0 WA AR ESTIREHER
Spacer Damper rubber-black 80" is suitable
- to 3D flight for advanced users.
9 18 £ (0 Bx 0 11.5x1.3mm) x2 ) RSB BROA BRRDA] « BOmRE
- 600NH2 e
it B
i S
Socket screw o
[EEE 17 AR (M Omm) ’:gg%hqer
dde g 120 mm
Socket screw
BEMNTESH
I 4x10mm
Washer
\_ EEED (¢ dx o 126 mm)x J




600NH2 |

©  ()m

Linkage ball A(M3x4)
TETEA M2 (¢4 TSx8 BB3mm ) x 2

©  ([]w

Linkage ball B(M3x3)
TR M3 3 (4 7538 77mm) % 2

©) (| m—

Socket button head screw
FHEERTTEEEMI 2mn) 1 2

M Ilar screw_

MAEE REER M 3x0 6mm ) x 2

©)

Washer
Folgdxe 480 3mm) x4

(I

BEE ¢ 3x g Tx3Amm) x4

Bearing
o EEE g dxg TZSmMm) x 2

600NH7 |

© W

M3 Set screw
MALE IR EM 3x3mm) x4

Q ]

M4 Set screw
MALE EmEM dxdmm) x 2

Socket screw
L BT P SR M 3xom

' 600NH7

~,
M3 collar screw
MR ERER
M 3x9 Emm
| Already assembled|  Bearing
- | by Factory. oy
| BEETA o4 o T2 3mm
¢.3>; 4 Bx3mm
Socket button head screw
3 EE M E RS
M3x12mm
-
;O
g 3% o 4.8 20
-

Mounting
arm for nimk

B30T TSk ]

Tighter press side
BEREAR

Looser press side

G0 AN

M4 Set screw i
WALE AR /
M4 xdmm :

&

Socket screw.
BT T A /
M3xsmm

[ o
Linkage rod(B)
B ¢ 1 .96x19mm
N T T T D A
CIT 1 50HT001-2
Ball link
R a4
- Flybar rod
EHTHAT
o 3xdd 0mm

EEEHET WD U WA AR
o4 3574 .2mm

\ S]] Metal flybar control arm
;\ AT B T L

Metal flybar control arm

Metal flybar seesaw holder

TR TR EEE

Apply alittle amount of T43 thread
, lock when fixing a metal part.
BRANEEBTEAEFREETIIEHE

M3 collar screw

M3 R AR
M3 =D Ermm

Mounting hole of SF mixing arm for
stable ight. (Recommend to use)

2 el B E S, 2R -

ge ball B{IM3x3)
e M=
4758 TTmm

1)

3K Flybar paddle

3R T

T43

il

cage ball A(M3x4)
Y.3wd)
5 GBEmm

Metal SF Mixing arm
T43 TEIFERIENY

o
g3 ¢4 Bx0.3mm

Bearing
L1

Washer 3 @ 7 EIMm

g 3y g4 Bx0 3mom

Socket button head screw
EBEHRSEERE
M3xTZmm

M3 Set screw

MALEER
i 3=3mm

Socket screw

H BN ER
M 3xSmm

Flybar control rod
I T TR SR TR
4. 3x74.2mm

Assemble linkage rod (B)
hefore assembling fiybar
control set. i
#H o R A T R AR

gEA -

Linkage rod(B)
Approx. 38.5mmx 2
iR (E)3sEmmx2 |y |

=
3
=3
| 1] [ _1I
‘1—I"|
e
]




© [
Socket collar screw
HEA A ESHEMIx22mm ) « 1
M3 Nut
MIlTEENE 1
Bearing
B 0 3% g TH3mm)xd
Bearing
BRI 0 2x 0 5x2.3mm ) x 4
Socket screw
FEEA T ES M 2x5mm) « 4
Socket button head screw
FHEEHNTEEHEMII Zmm) 2
Washer
Fola3xgd8:x03mm)x2
Collar
HEWTE B E( g Jxgd 8x1 Smmix 2
Linkage ball B(M3x3)
. TTEE M3 (04 750 77mm) x 2

-,

&C%UTIE?H

Already assembled
Before flying, pleas
the screws are fi
FEEETm - 8
i mERESE L

Washer
ol
p3x g 4.8:0.3mm

FHEMNTARR

M3x12Zmm

Linkage ball B(M3;
IR MaxD
p 4 75x8.77mm

Linkage ball B(M3x3)
TRTEE MixD
G4 75x8TTmm

Metal washout base
W O 3

Socket button head screw

T43 =,

Approx. 145mm

HEMSEHEERH
M 3x22mm

Linkage ball B(M3x3)
IR (M3x3)
4. 7oxBTTmm

Metal washout control arm

TEBESHES ol

Bearing

Collar

FEEETHAE
g 3xg4.8x1.5mm

Socket collar screw

3% g4 8x0.3mm

Apply alittle amount of T43 thread

lock when fixing a m etal part.
BHEANTERETEEDEETI GHRE

y

&MHHH“anshmt

B 1
g1 0192 mm

Washer

T43

Socket button head screw
YEHEAS AR
M3x12Zmm

Socket screw

HIE M B
M2 xSmm

D2 poxd. 3mm

Radius arm
Radius i#{7




50HZ009 | R g smern gt

BRAENCEETEEREETL BRE

Linkage rod(A)

O 1111111

TR 1 D6 dmm x 2 Socket screw ()
BEENRERES )

3 SRR TN J 131 Omm

Linkage rod(C)
| EMRC) 1 S6xdBmm x 2

'50HZ009A

OT 1

Ball link
EIFE x B

Metal head stopper
iR I L AR 33

>

| 600NH2C |

@ |:':— Linkage rod(A)
Approx. 31mm x 2

Socket screw IS (A #T3 mm x 2

P S 3 O ) 1

&
nkage rod(B)
Approx. 38.5mmx 2 | I
IS (B)#138 5mm x 2 19mm_ 8.5mm
Linkage rod(C)
Approx. 66fim x 2
it %2
e
Al
R
7 Approx. 145mm
s | #9145mm

#7145m } \
@
[

|

3K Flybar paddle
3K T8

s I

3K Flybar paddle
T

Make sure hoth sides are equal in length.

BFRFTEEmERENES -




Sxkf_t collar screw Apply alittle amount of T43 thread
600NB3 PPV S e
M3 %2 0mm lock when fixing a metal part.
BHENEEBTEACAERTIIGHE

I "
© D et A\ CAUTION
Hex socket self tapping screw #11.5% ¢ 18%0.Bmm =

Already assembled by Factory.
: : Before flying, please check if
EE%E&NHH:E ggﬁg drive gear the screws are fixed with glue.
h 1707 [REEEm - B—NHiTHA
sritsoiRi =50 LB SR -

Main gear case
E EEhILE

One-way bearing
EE R 01 2 18] Elmn Tl

Hex socket self tapping screw

MEFAEER IR
= T3x7Tmm

Autorotation tail drive gear

Washer
BT B 0 0 11 . 5o 1 800.Bmm e F,E%!DIE

Q. U s AT

Apply grease
EFEEA

FEE M EEE R 3x20m m)x1 i
(e) g:;;;;ﬂ? bearing One-way bearing shaft
@ ¢.12x¢.1\8x1 Brmm HOEgRE
" &9 1234 55mm
M3 N Already assembled by factory,

\ MalEREReE y. please note to check again.
EHEE e - FERRUE TS -

o

at button
Apping screw
¢ [F] 58 A 7 L S ¢ M3 Washer
AE (o 3xeBxlmm) x2

© [ Do \ m
D VISHEET(03xg
Beari @ on head self tapping screw

Socket screw
8 (o 10%0 19%5mm) x 2 Socket screw ervo D) i < 2 5 B

50HBO07A 50HB007B|
B P FuE R (M3x10mm) x8 M3 Specialty wa
E B R R (M3xemm) x2

Metal main shaft clampring

m @ D. TEEHEER
Socket screw ;Emg,?r'"g
her E EFA R -

CEmim) 8

g1 0% ¢ 1 9%Smm

WIS E T (03xoBx2mm) x 8

M etal main shaft block
i B 8 EE

Canopy mounting bolt

/-.‘-ff'
. F BEREFET

W

&3

M3 washer
MIE T
o3 aBxlmm

M3 Specialtywasher /-7, %
WS ~ )
Socket sc - i P

N g &3 o Bx2mm .
HEN ER E P o p -
M 3xBmm B -
- ':-~=-_

Socket button head

self tapping screw

BRSO EEREE
T2 ExEmm

M3 washer
WIEE T o)
o 3xaBxlmm

Socket sew

B 7 2
M3x10mm

Bottom bracket | 50HZ°11 1

* B EE

- ~

(o

Socket button head self
tapping screw
*EBEA R SIIR#H(T2.6x6mm) x 4

Socket button head self tapping screw
FHEEMREER
T3 0mm

A




and put three bearings through the main shaft to
Press two main frames equally.
@’/" i TR T
(glass surface); please keep the smooth movements

Main frame assembly point: ____—— Main shaft
check if the movements are smooth. The bottom @
q D
on main shaft and level bottom bracket, then slowly T
tighten the screws. This assembly can help for the a
¢ »

First do not fully tighten the screws of main frames B
bracket must be firmly touched the level table top
power and flight performance.

BEpRAIEY o |
REME AT RS HA THED = BHARRL

s : - ; i 7 = 2555 Main f
- Eobd P oers el Ly et DD 3 L Glass surface SR

ﬁﬁﬁ%ﬁﬁ\ 500/4 ‘ﬁm
= m—

[SUHBOOTA‘ SOHBOOTBI ,ApplynlittlenmnuntufTilBthread

lock when fixing a metal part.
BHENE TR ACAERTIIEHE

i T "y

© [ww @ (o

Socket screw Socket button head self M3 Specialty washer
EEA 2 MEmm) x4 tapping screw M B E S (03xeBx2mm) x 8
= H B E S S
(T3xBmm) x5

Battery mount
5 ithE F E

M3 Specialty wz
MIFFRED

head self tapping screw
g3 g Bx2mm "

Socket screw

HERFESE
M 3xEmm

Socket button heac
scif tapping screw

FEENTEERARE
T3x8mm

Socket screw

B TR
M 3xEm m

<3
Socket button head self tapping screw =

FHEREERIR
T3xBmm

Gyro mount

PR SR e




© m|le om Oxp © |
@ |D OIT ©
: Linkage ball A(M3x4) Elevator ball link asher
Bearing Socket screw T (o) (04 7@ 5omm) x5 TR EIE x | 0 0 3% 0 5.5%0.3mm ) x 2
B ¢ 3u e Tx3mm) x 2 E R E s (MIEmm) x2 © © |]
D @ H']m Socket screw Washer Washer
M4 Set screw BITEA TR R (M2 5x8mm ) x 1 ol o5k Tx0.2mm) x 2 Tl eSeeTR0.5mm) k2
Bearing HALEE ERAERM 4xdmm ) x 1 \_ Y.
B ¢ Sx g 9x3mm) x4
Q ﬂ © :] Elevator ball link
Socket button head screw Control shaft collar S ERE
T S EMIEmm ) x 2 EEE EE ¢Sk eTxTmm) x 2
p _
Elevator arm
#
Socket screw FEREE
I T Socket_lnutton head screw
M 2.5%8mm HMEDE N RS
MaExEmm
. M4 Sct screw
Bearing WA L
L1 I d34m m
3% @7 x3Imm
Socket button head screw Y )
P TR TR O - Linkage ball A(M3x4)
i 3xEmm I M3xd
4. 7oxB68m
L ball A(M3x4)

Elevator [ever
Control shaft .
) P [ E 2

5xB5mm ’ < asher

=)
¢3NS5 .5x0.3mm

Socket screw
) EEMAT R
ggsher oY M3xEmm
S;C eprx0.2mm =

i .
Washer Bearing
;O R
pax g 7x0.amm &9 9x3Imm

Control shaft collar
EE) R EE

GoX G TETMm

Washer {Washer spare for g%ﬁ?@i?a" A(M3x4)
B s gap adjustment. o 4.75%8 68mm
IS CLEEEEE

£ )

Socket screw

EE T B
b 3xEmm

Apply alittle amount of T43 thread
lock when fixing a metal part.
FRENEEETAEREETIIERE

10




600NG2

Apply alittle amount of T43 thread
, lock when fixing a metal part.
BHENEEBTACAERTIIGHE

s x
Socket screw
[EEE A7 AR (VB 2mm) x4

© i

M3 Set screw
M3 LEE R (VB i) x4

j
M3 Nut
MAIEREERIE x4

() |

M3 Washer
MIEES)( ¢ 3x g Bxlmm) xd

Landing skid

S E =
Skid pipe end cap 200x60 25mm
HREEFEE

) M3 Wa s
iy

MazE o
3 ¢Bx1n

M3 Washer

MizED
3% ¢ Bxlmm
Antenna pipe
TEE
o 2% ¢ 4x500mm
Socket screw
Landing skid nut = E=TniNEEd <
Flisesam M 31 2mm

50HTO001

Skid pipe
HEiEE
g D3 10mm

Skid pipe end cap
HREEHEEE

Recommend sandingthe marked position as below illustration with a waterproof
abrasive paper(#800-1000) to avoid the wires of electric parts to be cut.
EERTERMETE - TEEF00-1000KDEITE - IBLEFRESHEIRE -

Waterproof abrasive paper




50HZ011 |

([

Linkage ball A(M2x3.5)
FREEA (M2 %3 .50 (@ 4.75%8. 18 mm) x 4

(nursmsnetsy
Socket button head self

tapping screw
HHEHEROEENGHTIN4mm) x4

© i

M2 Nut
H2EREE x4

50HB007B

© (o

Socket button head self
tapping screw
FHEBERTEERNEMTZ6x8mm) x4

(eessaasssgsy

Socket button head self
tapping screw
HFEHEHREEMEESTZéxld4mm)xd

Socket button head
self tapping screw

Linkage ball A(M2x3.5)
J BEEN (M2x2.5)

' DS610 Digital Servo:
1.Stall torquef+en:9.6kg. cm(4. BY)

12.0kg. cm(6.0V)

. 2.Motion speed/ms s 0.10sec/60 (4.8V)

0.08sec/60 (6.0V)

. 3.Dimension/r 7:40.3 x 20.1 x 36mm

. 4.Weight/m #:52.2g

............................................................................

3K CF servo plate
RO EEE S

Socket button head self
tapping screw

FEBENAEER W
T3X14mm

{E0E 2

Linkage ball A(M2x3.5)
s M2x3. 5 J,,.H-""_

4.750x8.18

12 g 28

=

T2ZExBmm

DS610 Servo y @

Socket button head

self tapping screw
 HE AT E ER B

HEAEMETERE BIRR

4. 75x8.18mm T2 Bxldmm

DS610 Servo

Elevator servo mount s

F I 5 38

3K CF servo plate
JKTERET IE S A




¥
)ﬂ“_..z H
Wes
o
o EE = =
&Y o El || €
i on -l
g8
S B |
< an
Y ——
N e -
o . .
o = T = R
N F3 B3
XL o= o=
o 8o 8
o || Ef: . %:
O3m O3
s ~
(]
oy o "
= -
= z
wn < -— £
— i i = e,
pee nw =
- = =
o oSt ol F
N 8. zgl m
XL Q.7 T £ v
EPR LI | A\LE
I a & =5
0 @mﬂ@hm#m@mm o | N\ s
—_— N \_ S

Socket button head
self tapping screw
FHEMNTEE R

T3X14mm

Linkage ball A(M2x3.5)

A (M223.3)
Servo horn

e 28 e

4. 75x8 . 18mm

DS610 Servo

{2l 28

13



50HT012 |

[ © (s
Socket button head self

tapping screw
HEHER T EE RS T2Emm) x 2

Bearing
B pdx p9xdmmyxn 2

Bearing
| B 012x p18x4mm) x 2

) Front drive gear assembly
FE 19 )5 e i
Tail boom mount(R)
EEBEEH)
) Front umbrella gear
Bearing Al 8RS R 6
L1 21 .2x33.6mm
gdx g Dxdmm
Bearing
B
¢12% ¢ 18xdmm
Socket button head self = > )
tapping screw o
BN EER IR :
T2x8mm f‘
Tail boo ,\
EEEE ET) //\ 4
) g Hexagonal bolt

B

AT

Umbrella gear case(R)
A ETEE
& 15.5% ¢19x52 . Smm

Already assembled by Factory.
Before flying, please check if
the screws are fixed with glue.

RRRE RO R b

Umbrella gear case(l)
M EERE
15 5% e19x52 Smm

600NT2A |

Socket button head screw
S [EEE A7 BB M3 Emm ) x &

© [

Socket screw
[EEEMA T A 2x5mm) x 2

(© (m © [wm O

Socket screw S
(B EEM 7 B (M3 1 0mim) = 2 =]

MESEHE

Socket screw
B T R
[ 3x10mm

M3 Specialty washer

MIkFREE O
3% e Bx2mm

3K CF Vertica
BB THE W

| stabilizer

M3 Speciz

Socket button head screw
FrHEBBARSERR

M3x6
* mm Socket screw
HEMNTE®EH
ru12xmm
ocket screw <
HEAERR P
M3xEmm - -—}
Metal plate (R) a,.f'ir :
0 B 0 5 R 4 F-‘l’
39.5x25x3mm . ._ I
Control arm mounting bolt
i E PR EEE E

15x7x11 . Emm

Tail rotor shaft assembly
£ {EE fH niE

Aluminum bolt
' TEEEREET
Socket button head screw w4 98x24mm

HEEBEETERES
M 3xEmm

Metal plate (L)

i B BE S T R AR
39 . 5x25x0 3mm

' 600NT2J

lock when fixing a m etal part.
G E R TEER SR BEE

, Apply alittle amount of T43 thread

14




lock when fixing a metal part.
FRENCERETAERAEETIEBRE

600NT2B | | 600NT2C | | 600NT2I | s

' I e ) . Ty
© [ [ © (w (&
Socket screw Linkage ball A(T2.6x3.5) Collar screw
BT (7 M 3B mm ) x 2 WA A2 30 4 758 18mm) = 1 BREMAMZxBmm ) x 4
@ :m Collar A
Socket cdlalr_scrgw EFTEREN (o 20 ¢ 3xdmm) x 2 Socket
o i oc screw
B TR T A AR 31 Smm ) % 1 @ D _ pocKet scre
Collar B M3xamm
TSR ED (o 2x p3x3mm ) x 2
Washer . ON?’
- Folodxgd B0 3Imm)x2 <> g:"gSher
E;';';;PEQTQQM mx 2 @ ] Linkage ball A(T2.6x3.5) 63X 6Bx0.6mm
i BRTEA (T2 .6x3.5)( 4 .75%8 18mm) x 1 ==
_ (@) out |
Bearing ‘ Thrust bearing
B a3 e B2.5mm) x 2 O “an: R
¢ 9% ¢ 10x4mm
o "_"\ -
Bearing (@I' | Bearing
B o 5x g 10xdmm) x 2 e 85 06% 61053mm) x 2 e
Collar — i " |
[ HEWL WIS FE 2 0 3% ¢ 4 85 mm ) x 1 @ :[l]]]]]]] =
S >, L
Slide shaft Apply geme onthrust bering,
B3 E#HEE «1 IR e A .
T 3 ¢ Bx06mm ) x 2
O O i = =
M4 Set screw Collar o o1 G
SRR / : ' / Cmsesia s Togomiie
Collar screw
CAUTION FHE TR -
& i B M2 8 mm il rotor holder

i WS FE

Aim tail rotor hub at the concave of tail rotor shaft and fix it,
please apply a little glue on the set screw.

e B! [ip EE eI MEiEE I - RS0 RGN R - Metal Ttype arm
R LR ST

Bearing
B
B ¢ 10x3m m

\® M4 Set screw
M L

M4 xdmm

Tail rotor holder

FERE WA FE
._I-_
EFFHAEERNg U Control link
S HIE TR

Bearing holder
FEWL A HER SR

| Collar B Collar A
| AT iR EB [ i TS
ol ¥E R EE P 65 e Eﬁ qﬁ;‘:]nm S R
Linkage ball A(T2.6x3.5)
mEAT2 ax3.m
4 75xE 18mm
Collar screw
REMRL
Bearing M 2xBmm

B
. g Ex2.5
Tail rotor i 3X g BiSamim

FE IR 2

Collar

EIFMTEHEEE
¢3x a4 9x5mm

£ )

Linkage ball A(T2.6x3.5) 3% ¢ 4.8x0 3mm

RN (T2 . 63,50
4.7 5x8.18mm
Socket collar screw
HEm ERE WS
M3xTamm

AT

When tightening a linkage ball to a plastic part, please nateto use a little
CA glue and tighten it firmly, but not over tightened, or they will strip.
A RBTEEYEE - FROBCBITESEDESET - MiasmEn
OJREEEELEA -

After complete thetail rotor assembly, please checkif it rotates smoothly.
(If not, please properly adjust the part gap.)
EREEETHERREEERRTEBNBIRAETIREEERESHER

15




Alreacy assembled by fadtor . Regesevememt | 6OONT2B |

EHESH  ERUETEmRSE - M3 Washer

MizED
3% g Bxlmm
> Socket collar screw M3 N
38 P/ S 48 #h(M3x20mm) x 2 MIRREARIE x 2

M3 Nut
MG ERETRE

Rudder servo bracket
E= Nl st

When assembling into the tail boom, please

apply some oil on the surface, to make it smooth Socket collar screw
Torquetube during the assembling and keep it vertical with Eﬁggﬁimﬁﬁﬁfﬁ
FE S E) 18T the torque tube for smooth rotation. e

Soclket collar screw it .
= HAREENR  AEEEERE - LEETEE)EEDirEE
BT R ER S FER RS TE - BRI - N

Socket screw - M 3x22m m
EEES SRS - s ,
M3x8mm o e / .
/'f Tail control guide T SK CF Tail blade
o IR BT M3 Specialty washer .. @&
e MRS
| S o o EEmn 3K CF Horizontal stabilzer
., .
.-"/rr -
_""Ball link
o EieE f
.
.
.
. Tail boom "y :
EE - T
£25mm Before assembling, please wrap the tail boom

Metal stabilzer

mount (Lower)
R M WS EEE (T

with a scotch tape (Thickness 0.03~0,05mm)

iommuuunmumsﬂﬁgﬁh .

WEHH{U.[}E . 'E;!.l. + ST
r"""f"

T

Tail boom brace end
== aEE

Taill boom brace
EEwE

i

Socket scre )
TR TR R Tail boom brace end
M3xBmm B aeEmE

M3 Specialty washer

— Rudder con
MISEEED - !
¢ 3% ¢ Bx2mm E AR REER
1. 97 %58 3mm

50HT003
©  (pmmm

Socket button head self
tapping screw
2EBRAES IR
(T3x12mm) x2

Tip to fix t 2 fu EEUER

glue to fix bearing onthetorquetube, avoid CA glue adheringtothe dust
bearing stuck. When assemblingintothe tail boom, please apply some

g and pressthe holder intothetail boom horizontally.
MEE L BECACHBENEEFEMENBR K SAEENE - EFEEIRESE A= SR EE
AEEDATEH -

Pleaseapply =
cover or it may ¢
oil onthebeari

O Qil MNeutral point
mimE of torque tube
[ > = D B | i TR Torquetube
M3 Washer CA | 1 FE S ED ERAT

VAR E(o3xo8xIm

- ALl i \ B 7777777 e
50HTO1 o — N ——— b =
[ Tube front | Tube end
@ i Bearing FE it
L1 orquetube bearing holder

o 8x 01 4x4mm Bearing Trim 5~7cm FE @ ) S

Socket screw 5-74
B L - T #14%¢20.7x13mm

[ EE AWM 3Emm) x 4

M3 Nut
MINTEETRIE x 4

600NT2LA

© —m)

Soclket collar screw
EEN T EE S MI22mm ) x 2

© [ [

Socket screw
EEEE T EEEM3Bmm ) « 2

S H:| Apply alittle amount of T43 thread
- ) , lock when fixing a m etal part.

M3 Specialty washer FHENEEETEEREETIIREE

MBS o3 ofx2mm) x 4

16



50HT012A |

©

Socket button head screw
S [EIRE P17 R M 3xSmm ) x 1

©

Socket button head self
tapping screw
YEHEASCEEMBEETIN 2mm)x12

m

M3 Specialtywasher
NS BT O 3 ¢ Bx2mm) w12

b

Socket button h

self tapping scr

HEEHREE MRS
T3x12mm

| &C%UT gﬂ

50HT008 |

-

(0) (ooestsemmesy

Socket button head self

tapping screw

% @M T E BIUIR R
(T3x1dmm) x 2 ﬂ

M3 Washer

L MAETD( g IxgBxTmm) x2

Pleaseassemblethe Flinkage rods inside
the servo hornsto avoid anyinterference

caused bythe canopy.
FEIS B0 OIS P Bl R B E A A ME =

M3 Specialty washer

Mi¥rTREE D
f3x ¢Bx2mm

Socket button head

self tapping screw

HEBEHN I EE NSRS
T3x14mm

2

Apply alittle amount of T43 thread
lock when fixing a metal part.
BHENEEBTACAERTIIGHE

Socket button head self tapping screw
FHAEMNTEER R

T3x12mm

M3 Washer

IR

g 3 g Bxlmm

Tail Servo
FE A 5 16 33

over tightened, or they will strip.

When tightening a screw to a plastic part, please tighten it firmly, but not
iR A BB AR LI E - BERRERT - MBS oEEENES -

Socket button head screw

HEENT R WS

M3xsmm

£ EE E\ik

Tail boomfixing screw

17




When tightening the main blade fixing screw, please tighten it firmly,
600 N B 3 | but not over tighten, or it may cause the damage of main blade holder
andresult in danger.
- |: ™ HECZRWNEWEITEEREND » ARJEBSU=NMELERSSE » ROEAHE -
Socket collar screw
B EEA 7S E 8 (M3 0mm)
] S
- Socket collar screw 5
M3 Nut EEAAREGH \
AMHEEARE x1 M dx27 mm
. _,J

50HH008
© W gt

M4 Set screw
v 1 EE R (M ed rmim) a2

600 Blade
BO0EMR

' 50HZ009 |

o3 TN

Linkage rod(D)
AT 0 1 9639 5mm x 2

50HZ009A |

(@l i

Ball link Socket screw il
EPR x 4 BT 7 A Lock collar T i
-, M3 10mm TEIE TP 1]
For motor fixing o10xg _
50 HZO1 2 EEETERE nkage rod(D) '
ox. 60.5mmx 2|39.5mm 31 .Emm
' ™

D)#n60 5rmm x 2

© [

Socket screw
EmEF L EEES (M1 0mm) « 2

) |

M3 Washer
| 3% F (0 3xe Bxlmm) x2

2 M4 Set screw
MAICEERE
I ddim m

Main drive gear s
TEawmiE

N

|||||||

50HZ012

Motor pinion gear 14T
14T EEa g
M4 Set screw
ML 75

or . x4 mm

© Mot 5
P BE When fixing the screw of pinion gear, please aim at k
: the fixing point on motor shaft. ;
B EEDS - BB aE e - I

Operating Voltage/{ZT FH & & : :
DC 22.2V 65 4000~5200mAh/16C Li-poly Battery :




——1 | =l [ o=

|

_“_.._____ TN . - %"ﬂ

Rudder contrel red
AR R

19

m @1 S6x563mm
-
IS
m._.E_ Mot Receiver
= Bt [ TR
% ﬂ % .ﬁ n' _.-
HE
Sp—
i
HITEC - FUTABA 6CH receiver wirinc JR 7CH receiver wiring
N HITEC.FUTABA mﬂ.ﬁ_ﬁmgﬂlﬂﬂ- JR qﬂ.ﬁ&mﬂmmﬁﬂﬂm Standard equipment for combo version
0 Aileren Throttle EXNTEAE
- 55/ 5N il
A CH1 CH1
. — CH1
Y mr_miﬁ..oq M_DHM: — CH2
EE-H O/ Els cT——
m o T cHz Cha
CHS
Throttle : S
> il / 51/ g OK [ —] AUX 2
| CH3 7 channel
| Rudd receiver
—” WHMmmnq Regulator mtmﬁ._ Regulator CEIFE0EE
N (CH3) (CHT)
Gain channel wire Gain channel wir
L . BERERIE BERERIE
M _U_mn.._._ ___, J__—
¥nie Voltage step down for tail servo 5.1 volts. Voltage step down for tail servo 5.1 volts.
m EEEfMAREAD . 1VEERE SR BEEMGEAD. 1VEEBE SR
- 6-Channel Receiver is adequate for the requirements of the T-REX heli. 7-Channel Receiver is adequate for the requirements of the TREX heli.
Q You will need the following channels at a minimum: Throttle, Rudder, You will need the following channels at a minimum: Throttle, Rudder,
L Elevator, Aileron, and especially Pitch(CH&) and Gyro{CH5) controls. Elevator, Aileron, and especially Pitch(AUX 1)and Gyro(AUX 2) controls.
= CENFRE ISR SBR[ -REGEFTE SMAE B &k - I 7MPT - SEif - FIE - CENFEWRE SRR -ROUEFFE SMEE /R - IF 7l - SRk - F = -
(T'g] Bl EEAENTEA - INo) LIS R 8RS 55 SR SRED FetRias (CHh) SR iee (CH6) - BIMEEAENEA - o LIS R R E R SR MRODPERas (AUX 2) BR4RER (AUX 1) -




6.CANOPY ASSEMBLY #5273

L

=

AUGN //

50HZ005

Fiberglass Canopy
g R B

=

50HZ005

Canopy nut
WONE LEEY?

AT ™

7 @
- (- —
,, B- i
e (e
['.E-’t""
[m]
/’// - o ﬁ
o @
o
L=
i
RVO AND AGE ROL R 2R AR50 AR 0E
] Linkage rod(A)
Linkage rod(B) Approx. 31Tmm x 2
Approx, 38.5mm x 2 FAF A3 Imm x 2
BE 238 A v 2
|+ _ o
18mm =
N 4
"“H-.H e
9.5m _ Linkage rod(C)
Approx, 66mm x 2
R ESmm w2
Link I - 48mm
Approx )
BiFD —ga i ] = = =
* 37mm i
- e Linkage rod(F)
31.8mm T

Linkage rad{E)

Approx, 48mm x 2
R4S T e 2

Y

J2mm

Rudder cantral rod
Ao
o 1R E53mM T

(/4

Approx. 70mm x 4
TPRIF I TOmm x 4

e S50mm

41mm




8.SERVO SETTING AND ADJUSTMENT f@iRessrenas ALIGN I//

To set this option is to turn on the transmitter and connect to BEC power.
VBRI SRR AR - S LPLCRIFEICTEE I TIET -

JR Transmitter/Servo

IRET LI FE R IR2EEATH

Alleron: CH2 | Pitch:CHE s
- :EEE-EH: B < (o

Positions of CH2 - CHE are exchangeable, After assembling
as photo {Note:Set the transmitter under CCPM 120 degrees
mode), pull throttle stick {pitch) upward. If one swashplate
servo (or two servos) maves downward, adjust reverse switch
(REV) on the transmitter to make it moves upward. If three servo
move downward, adjust the travel value {+-) of SWASH CHE an
Elevator:CH3 the transmitter to make them move upward. When the actions
Ny HERE - CHa af Alleron and Elevator are opposite, adjust travel values of
SWASH CHZ2 and CH3.

2~ oT b maid i o KRR LR R s TP 1207
FERE L  FREPER Lo i O - S EROIEESE T HE K HE
EFREET - GRS TEIEFEARE N PR (RO falik g i L SNl
SEEIAE L FreaE - 578 5 PR SWASH CHE TR BET IFPHE « i
LI SIRIREIEATSEY  GIREE ST CIE - U
TTE=ICbEE

aIE

Pitch:CH6 | Aileron:CH2 -
w0 [BIECR

FUTABA/HITEC Transmitter/Servo
FUTABA/HITECE R 2E HFE QR 22 B {7

hangeable, After assembling
under CCPM 120 degrees
pward. If one swashplate
servo (or two servos) mave d, adjust reverse switch
(REV) o psmitter to m upward. If three servo

Pitch:CH6 | Aileron:CH1} " 4 — mave e tra +) of SWASH CHE on
WEE G | SIBCHL 1 e A3 [ A 08 N, d. When the actions
; ' I t travel values of

Paositions of CH1 - CHE are
as photo (Note:Set the
mode), pull throttle stick

Aileron;CH 1| Pitch:CHE |
5841 CREBCCHE

1 CHZ.

i [ e R 3R A S ESCCPY 100
(Filch O - BHFEEGRET S
oS FERIR (R V) s L - E3E I
R SWASH CHE (T2 RO BE « Pl
JEENTIOEE - TEREE WA CHI - 2

9, ADJUSTMENTS FOR GYRO AND TAIL NEUTRAL SETTING EEsszscitseit  ALICGN I//

Recommend to choose Head L¢ for Gyro and t evolution mixing(RVMX) mode on the transmitter, then set the
gain switch on the transmitter a ro to Hea bde. The gain setting is about 70%, and after transmitter setting,
connect to BEC ork on ra ote: When turn on BEC power, please do not touch tail rudder stick
and the helicopt 3 s¢ aill servo arm and tail servo at a right angle(90 degrees), tail pitch assembly
must be correct e travel of tail rotor shaft for standard neutral setting.

PE BRI R - S oh! &8 [N 0 B3 £ 53 R B8 AR B P A 0 o T AR B 38 1 A R R G B A B R A T e s L L o ek
TRk 0% T ORI E s - AITE ) R DT AN - S B S S BIRE U iy 55 70 R N e Y 1 A B0 R

e
=M=
e

FHITRBET M2 EC G0 ERREHNHICHEREERMITENTIRLE - HIRRERD LR

| HEAD LOCK DIRECTION SETTING OF GYRO [Rig{Sfit o2 |

ode, correct setting position of tail servo and tail To check the head lock direction of gyro is to move the tail

| TAIL NEUTRAL SE
After setting He:

pitch assembly IS'ds photo. If the tail pitch assembly is not at the neutral counterclockwise and the tail servo horn will be trimmed
position, please adjust the length of rudder control rod to trim. clockwise. If it trims in the reverse direction, please switch
FEREDITEEDRNSEAEAE " ItonTFELE#FELE - E2 7 1chiZRlEFTED the gyro to"REVERSE".

SRFAERETERIRERE L PR BT B - BT R R - 2 iolhR

EIE - RO EFF U ERFTIR G O IRE RO R R E -

Middle tail
pitch assembly.
E=E ol 5 = (88
[I]]j_\ e "_"| Trim direction for
N Tail moving direction tail servo harn.
! e R EEiEE s A

Tail case set
==

Tail servo harn
EZE=EZ

21



10.PITCH AND THROTTLE SETTING e tR b3 ;HPY5S ALIGN I//

GENERAL FLIGHT —fgfR /7183
GENERAL FLIGHT
—H R TET
Throttle Pitch
i ! RiE
S| “r |
4 5%
So%HDwENg "
Stick position at h.hf’ThmtIIe1m°}"JPIIch +Ho° 3 B P +9
HEAR SR BP9 00%/ Pitch+ 107
2 A0%
1 0% lf:% isg;:-ee-d 0°
100%
Bu%
69%
' m 40%
Stick position at Huvenngﬂhmtﬂe 60%~ 705 Pltch+5°
AR IS SBPI65%-T70%/ Pitch+h”

2

Throttle Cu
FRET

T
pitch
_ ing higher R ead speed.
Stick iti tho fTh tII IIB"JPI hO--2° e N?LE e

ick position at low/Throttle itchO~ - R - 2 D S E z
AR S BPS0%/ PitehT--2 ?é}ﬁﬁﬁfﬂﬂﬂﬂﬁﬁ :ﬁ

3D FLIGHT 3D RITIRE | IDLE 1:SPORT FLIGHT |
Throttle Pitch
izl #riE
0 100% +1F

4 %
3 T0% +3

2 %
i E0% -5

100%

80%
75% ————

%

I | | I
1 2 3 4 0

T hrottle Curve(Simple Asrobatic Flight)
RO THE T PR R

: . __IDLE 2:3D FLIGHT |
Stick position at middle/T hrottle 83%/Pitch 0 Throttle Fitch

A2 ChiE /3BP9ank/Piteh O BFY RiE
100% High }
5 100?{.5@ +10
8% Middk .
3 g5k h 0
100% Midd .
3 1005 0
100% L .
1 1O, -0
85%

Stick position at hwﬂ hrotlle ﬂD'ﬂ-"q"Prtch H40°
HEAR{ESR SBPT100%/ Pitch-107

1.Fitch range: Approx 27 degrees.
2.1f the pitch is set too high, it will result in shorter fight duration

&CAUTION and poor motor performance.

i ¥ | 3.Sedtingthethrottleto provide a higher speed is preferable to
increasing the pitch too high. I I I |
EEB (Pitch)BBiTER 2T 1 2 3 4 0
GECIERR RO T 0 TR NG AR TR EE - Throttle Curve(2D Flight)
RN ESLIEGEENRTEDT BRI EERTE - TR TR SRR

Laafndi—

22



11.RCM-BL600M 1220KV POWER COLLOCATION REFERENCE REINHESER Al 1IN I//

BATTERY &itt :ALIGN Li-Poly 22.2V 5200mAh

Motor Pinion Gear Main Retor Blade Pitch C:g:mim Thrattle Curve RPM approx.
EE EHTRIR RiE = () A PR F e iR ARE

Hover {547 +5° 15 0/50/65/85/100% 1610

600mm Carbon 0 20.5 85%Middledp 2220

14T Fiber Blades ldle 1 0 95 4 2380

GO0 HE Hese e : 100/100/100/100/100%
10 55 2200
SO0 Carb Hover 545 +5° 18 0/50/60/85/100% 1640
mm roon . ¥ i

15T Fiber Blades D' 23 f5%Middletn 2920

B0 T3 Idle 2 0 28.5 100/100/100/100/100% 2500

+10° 2 2300

NOTE: 1. Please use a pitch gauge to adjust the pitch value. Incorrect excess pitch setting will result poor helicopter

performance and reduce ESC's life and battery's life.
5t ¢ 1. iEESIL GE A IR EE A 2R B B SR 4R IR IR « A IERMBEAXIRIER EFE MRS E TN ST - REHE R MRS RSB EE DM & -

12.RCE-BL100G BRUSHLESS SPEED CONTROLLER INSTRUCTION MANUAL #RE2£ERRE AL 1IN I//

PRODUCT FEATURES ER5&

1. Three programmable throttle speed settings to support quick throttle response.

2.Govener Mode(governor speed controller - slow down system)

3.Small and compact PCB design for ease of installation.

4. Large heatsink for great thermal performance.

5.High compatibility to work with 98% brushless motors in the market.

6.Ultra smooth motor start design to run with all kinds of brushless motors.

7.The power inlet adapts Japanese made "Low ESR" capacttor in order to provide stable power source.

8. The throttle has more than 200 steps resolution that provides great controlling sense.

9.Users can use the transmitter to operate the motor setting by Super stylzed CPLU.

10.If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable
engaged by tuming off the transmitter. When the ESC does not receive a signal from the tra
The sound of the alarm will aid the pilot to locate the aircraft. This option will not work wi
resistant PM receivers.

aft Locator Option is
n alarm to the motor.
d, or with low noise

1. ZETENHMERREE - £32060 0 EEE
2. BGovener Mode (IBRIS) - EFEETL)
3.EE - EPENE  TEEREESE
4. SEIMIESEREE - TIBMDER HIEESEBERS®
5. IS HEE - OIS @ Losk Hik il 5B iE
6. WE{E EEG 05t - EEEAE -~ EO ~ M8 -~ S iSERI TS E BIEL RS
JEMERmEAHE ow ESR EEMEMEE - ABESTRIIBE
BP9 F200Ee Ll L e iR B - SRS AR
9. WO EDLCPY . FHEATIMES ST R ERTEHNT i _
N EhtEEEEESER L EWRTEMNR - (EHE A58 5]68RE —+HRESEFRHETE® - LIFIELD - IIDHEF B RERE TSAVE
THHE ZPCMEE USER + S AT RE STUE 2P PMEE UL EY -
WIRING ILLUSTRATION #
BL Speed 2-6S LiPo
Controller Black®-
RFRTH
Throttle Signal
(Recaiver)
PRI RN
SPECIFICATIO
Model Peak Current Dimension Weight
B i R+ HE
RCE-BL100G 100A 1354 72x28x14mm 69g

1. Good temperat on for working at the maximum current
2. Supporting mot es: 2 ~ 10 pole infoutrunner brushless motors.
3. Supporting maximum RPM: 2 pole — 190,000 rpm ; 6 pole — 63,000 rpm.
4. Input voltage: 5.5V ~ 25.2V(2--6S Li-Po)
NOTE: 1. When setting to the Quick throttle response speed, the accelerative peak current will increase.

2. Nat including BEC output. User need to provide the power for receiver and servo.

1. BN X EREEHBHMBEERT
2. ESRERT, CHEE B S A RN EE
3. HEREME . —190, 000rpm: 7T HE—H3, 000rpm «
& B A EEE: 5 5V-25. 2V (2~85 Li-Po)
IR N TASHMEEEER - IIFREEREEIEXEE -
2. FREECHIL - ZERYMEH BN RERESE K -

FUNCTIONS ERIDEE

1. Brake Option - 3 settings that include Brake disabled/Soft brake/Hard brake.

2. Electronic Timing Option - 3 settings that include Low timing/Mid timing/High timing. Generally, 2 pole motors are recommended to use low timing, while 6 or
more poles should use Mid timing. High timing gives more power at the expense of efficiency. Always check the current draw after changing the timing in order to
prevent overloading of battery.

3. Battery Protection Option- 2 settings that include Li-ion, Li-poly High/Middle cutoff voltage protection.

The default setting is high cutoff voltage protection. CPU will automatically determine cell number of input Lithium battery (25~ 6S). This option will prevent

over-discharge of the battery. The following reference is the guideline for setting the Battery Protection option.

3-1 Li-ioryLi-poly High cutcff voltage protection-When the voltage of single cell drops to 3.2V, the first step of battery protection mode will be engaged by the ESC

resulting in reduced power. The pilot should reduce the throttle and prepare landing. If the voltage of single cell drops to 3.0V, the second step of battery

protection mode will be engaged resulting in power cutoff. (*Note 1) For 11.1V/3cells Lithium battery, the full charged voltage will be approximately 12.6V.
According to this input voltage, CPU will determine that this is a 3cell battery.

First step protection: 3.2V x 3cell=9.6V

Second step protection: 3.0V x 3cell= 9.0V

When the voltage drops to 9.6V, the power will be reduced. When the voltage drops to 9.0V, the power will be cut off.

23




3-2 Li-ion/Li-poly Midde cutoff voltage protection- This option is same as instruction 3-1, but when the voltage of single cell drops to 3.0V, the first step of battery
protection will be engaged. When the voltage of single cell drops to 2.8V, the second step of battery protection will be engaged. (*Note 1)
MNote 1: Second step of battery pratection only works when Aircraft mode is setting to the option 4-1.
NOTE: THIS OPTION IS ONLY SUITABLE FOR A FULLY CHARGED BATTERY PACK IN GOOD WORKING CONDITION.
4. Aircraft Option: 3 settings that include Normal Airplane / Helicopter 1 / Helicopter 2.
Normal Airplane Mode is used for general airplanes and gliders. When flying Helicopters, you can choose Helicopter 1 Mode, or Helicopter 2 Mode. Helicopter 1
Mode provides Soft Start feature. Helicopter 2 Mode provides Soft Start and Governor Mode.
5. Throttle response speed 3 settings that include standard/ Mediumy Quick thrattle response speed.
The default setting is "quick speed". Use this option to adjust the setting according to flight character. For example, setting at Medium or Quick speed for 3D and

powerful flight to make the power response more quickly, but note the accelerative peak current and power expense will increase.
6. Thermal Pratection: When the ESC temperature reaches B0 C for any reason, it will engage the battery protection circuit, reducing power to the ESC. We

recommend mounting the ESC in a location with adequate air flow and ventilation.

7. Safe Power On Alarmt When the operator turns onthe ESC, it will automatically detect the transmitter signal. The ESC will emit a confirmation tone and enter
normal operation mode if the throttle is set to the lowest position. If the throttle position is at full throttle, it will begin to enter Setup Mode. [f the throttle is in any
other position, the ESC will emit an alarm and not enter into user mode for safety precautions.

B. Aircraft Locator: If the aircraft should land or crash in an unexpected location and become lost, the pilot can enable the Aircraft Locator Option. The Aircraft
Locator Option is engaged by turning off the transmitter. When the ESC does not receive a signal from the transmitter for 30 seconds, it will start to send an
alarm to the motor. The sound of the alarm will aid the pilot to locate the aircraft. This option will nat work with a PCM receiver that has SAVE function enabled,
or with low noise resistant PPM receivers.

| BIESRR T = EO R o SEERE / WINHE / 2HE

LERET: SRRESREES / DiER / SER _ _ .
at ‘*Héﬁ*ﬁ-‘*ﬁ R LR HELL - BRI TR i - TR R i — A ERRE A Eﬁi% #ﬁi}:n O ERRERADIER - 7VHL L REN[FE - REAPES ERLFEWRRES - Uik

fiar =T =t = 5’*5ﬁ']i%%2§'¢]ﬁ$%ﬁﬁ?ﬁﬁ2§€fh CEREHEE  SEENESESG
3. %tﬂﬁ’ﬁﬁﬁ‘% Eiﬁﬁﬁv*ﬁ Li=lon ~Li=Po =il = EE AR - S EREE
rlﬂ.*ﬁug;gn#n-:glifxmh_ e —fRRITER) © I SAE A B SR | 187, 4~25, 2V) « TIBHERSE HEEMN 2 WEEE - LUEREN S S EE S SEMEE - LTS
. I."'_|1 :ht

31 Li-lon/Li-Poisi EEMERTE : SBESSce | |HRRFFS. 2VEF - @.L—Eﬂ%i%’]i; MEEQ 5 Fﬁ.-'_l}']ﬁ"il'f?ﬂ{"fl|'ﬁﬁ - HEFRHEFR B MR AP - HEfREPETE  MEsEce | | EAEE AR EFESS. OV RIE RSN
o5 PEER R - :—ilﬁﬂa]ﬂjﬁfmd‘.wi’ ETE4-1RIA" —R R E T A R S — R R R
1 LA_"EHTFH” 1V 3cel |EBEMZRIEMS N . VET MRS EEN 2.8V l“fHJAan'_"“PUJ"C@JJ_LJ:W el |EE -
—MHEER{REE: 3. 9\“5{335” =9.8v ﬁ::HfEhfxm 3. OWx3ce | 1=0. 0V BEEFEFES. VT - SOTRIGMTPET - SEEERR. OVIGRIR 2RGS0 -
3-2 Ll lon/Li-Pocp #"Jl’ne.ﬂ_fxm [E3-1I0#EEREH + {B&5ce | | BRPFES3. OVHF - TRISISH—MEE{RiE + S5ce | | BEPFER|2. BVISRIEISE — REER (%58 (G11) -
FE DL IR EERR R HJi]u*ElT'T-B’Jﬁne."@ “
4. BiSiED AT BT O A —REED/ B EED /B RED2
[ERRE—R R IUE AR - SRER—BREED - EHEESHETRIFESEED | BB - S ESHED2: AEiERE EGovener MadeiE SR IhfE -
5.}EEF'3EEEE[-‘§EE:F =R o AIRE /P E/ RE
HEETEEA RE P R MEEE « I INEER HHE R AT BRI TS B EEE 00T - G030/ HHEREIFIAIS0E SR T OIEE A E iR E « (SRPORIEEI0HR=F « |8 - (BATEESHM
JB{.TFEET”H% INEREE R EEEE T TIEEE -
ﬁ.ii‘:’ﬁfgﬁju :;-“L:"P?-E}ér;flil:‘l%ﬁ THRHAAEBEHESIEELFHE 0Tl - ESUTRENEEFSE - MESICORIEEPET - EiA SIS EEINE 0 7O I AU i IR R EREE W E R
AFHEW - R{ENEE
1. FtE AR EHE IEThAE : ST A& MRS R R - ?ﬁ%ﬁt@ﬁ:@ﬂﬁ?ﬂﬂﬂiﬁzﬂ"" MR FHEAP R B RESS - SRR = SRR AT, R i - Bl TS iR -
8. SiEAE: ERBIEEEEEE R EL BMER - ERSTEHEIENE - SELFELENEERIREYS - SEEE S HIEREGEER I EnEaE « LR - IBiE-T JEHRRE T SAE I
HE~ PCM $EIHE - SEIRRESTUE S PPM $ELAHE -

SETUP MODE #E# =

1. Setup mode: Make sure to connect the ESC to the throttle channel of the receiver. Please refer tothe user manual of your radio system.
The second step isto connect the 3 power-out signal pins to the brushless motor.
Before you turn on the transmitter, please adjust the throttle stick to the maximum full throttle position. Proceed to connect the battery to the ESC. You will
hear confirmation sounds as soon as you enter the SETUP MODE. Flease refer the attached flowschart for details.

2. Throttle stick positions in Setup mode: Setup mode includes six settings: Brake, Electronic_Timing, Batt ery Protection, Aircraft, Throttle Response Speed
and BEC output voltage. Every setting has three options. Simply place the throttle stick'in the highest, middle, and lowest positions for each setting. For
example, first brake setting (Hard):
move the stick to the highest position. Then timing setting (mid): move the throttle stick inthe middle position.

1. EAGRTEET, fdE BRI 382 P Channe gl SR 5| - (&1 A 52 Rl ITE SR IERD = ] © 75iF < = RSN S s - MEsI R HPIEIR RIS - 22 HPIARE - SohiRE
E‘%%EEJS ERaiiEETEE - A\ EETER R 5 BT IR T HE s a T LR EED..EHELH
at ‘*Ewl =~ SIE EHVEETI RS B IURGE - SHREREE A5 E R - SR RSP LR E R BEC MR EEE - SIS E2FERIME LR - B IRNEPSE=RRE
- SIREE LUBPIEIR< L - s~ MuSEHAEAEE
fia0: %SE VER - HPIRESEE S - FEE S SRS L iEASE IR AR CHPIEIREE PR - RIRRTEARDER -

-I';;E;_ Throttle position Low Middle High
R FIHELR K o =
Brake @ Erake disabled(1-1) Soft brake{1-2) Hard brake(1-3)
MEHERTE B AEER (1-1) ENEREER (1-2) 2AEEE{1-3)
Electronic Timing Low-timing(2-1) PMidtiming(2-2) High-timing 2-3)
EREE {EIE B (-1} e (2-2) SiE R (2-3)
Battery Protection @High antoff voltage protection(31) Middle eutoff voltage protection(3-2)
M R E e 2 e i
Aircraft Mormal Airpane/Qider(4-1) @Healicopter 1 (Soft Start)(4-2) Helicopter 2 (Soft Stat+ Governor Mode)(43)
SR AR fene / BEape -1} EA e 1 (fERTENDNEE) (4-7) B st G B +Govene r_ModelE SRINEE) (4-3)
Throttle response speed Standard(5-1) Medium speed(ﬁ 2) @ CQuick speed(ﬁ 3
P R R {51 i (5-2) FRIFE (530
Note: * @ default setting Chart A
iH: e ErdEEEE £

ESC START-UP INSTRUCTION Rt R

Ensure the throttle stick is at the lowest Connect battery power to ESC Current Settings Indicator Beeps
position. PERECTR - KEWTRET FEFRRTREET
Switch on transmitter. First mode sound (Brake)

4 d sound
. JSJ’J)J’ Ffﬁ?ﬁ%ﬁ-:ﬁsom t AREl

CURRENT SETTINGS INDICATOR BEEPS EXPLANATION B2 f#{R 05 7E &S e m iR

Second mode sound ( Timangy
ﬂﬁﬂﬁ " PEEEEE?E{EE“ ! J'> J’ ) Power on sound Third mode sound (Battery protection)
EEE \PHEBESED R ER = Fourth mode sound (Aircraft)
: o= Ffth mode sound { Throttle response speaed)
Nn:l- sound for EEC -Dutput wvoltage
ﬁJﬁﬁ,b Transmitter S EETWE IR (%

First Beep Group Brake Status Second Beep Group Electronic Timing Third Beep Group Fourth Beep Group Aircraft Status Fifth Beep Group Throttle
E—EE & MBS ETEEE EmiEE T Battery protection Cutoff RS R EERERT Response
= Low timing E S E ST RS = Norma airplane/Glider B S PO S R R T
- J) {apply to 2 pole inrunner motors) L ...p
J} = Brake disabled ={ii¥HBI(HSEANEEE J) = High cutoff voltage =—H Ras/ e J} = Standard
= A = Mid timing protection ) =
J’ J.) (apply to 6 pole iy outr unner motors) = EL LD R J} = _H'_ellmp_ter. 1,(5:““ siarl} )
J’ J, = Soft brake = ohitt i (T S5 s = R Js’ J., = Ea i e 1 R BB ThEE) Jj J., =HKedium speed
= BEMIEs High timing = Midd_le cuteffvoRage Heli pter 2 =P
(apply to high power outp ul) protection =relcopten .
b D J =nandvake »oD =Sl (WAL S ) =PEiLE WA R > o (Soft start + Govemor Mode D p p ZSucksweed
= e High-timing/big p ower power expense = J::I_::"'I' ﬁi"-':j“'}hmju,'l'm’??"ﬁ =1
AL R NERER T tGovener ModelE SEHHE)

24




INSTRUCTIONS ON AIRCRAFT MODE SETTINGS fRt#i%z!827E £ iR A

Normal Airplane/Glider Mode (Option 4-1):
This option is applied to general airplanes and dliders.
Helicopter 1 Mode (Option 4-2):
This option provides a soft start feature and is applied to Helicopters for Normal, |de Up 1, or Ide Up 2 modes.
Please note that the sensitivity of the gyro should be set lower when flying inldle Up 1 or ldle Up 2 modes if taill hunting (
Helicopter 2 Mode (Option 4-3):
This option supports scoft start as well as Governor Mode features and is applied to Helicopters for Idle U itable for Normal Flight
Mode). When Governor Mode is in use, the throttle should be set between 75% and 85%. Again if tail the gyro to eliminate
the hunting effect. The Governor Mode may not work properly in cases of insufficient rotor speed e discharge capahility,
and improper setting of gyro sensitivity and the blade pitch, etc. Please make sure all the prg = rnor Mode.
—EREETGERL- D EAE—RRE R AN -
EFfET] GBEA-2) - BEREZEDEE - BAPNormal - Idlel - [dlERITED - EUBEdlel T
EFEET GEEL-3) BEEEZE RCovener ¥odeFRIEE - BARIdIe] - [dleXFERITED
MHAEMIRZT - BEEIREOME  OR®R AR BHLEEFE
ERREIMER - LIRS N B SR 8T | S -

SETUP MODE #E@ikiaEEs Minimum 4 channel radio i quire

due to higher rotor speed.

E‘EIEHE{E% I [ 4% (38 60 A= 52 T 0 Bl R -
P IE E T /0K -E0NZ B - MIEROIFRIET
B Ealﬂﬂﬂ LR ERAEE - EEES

A RS A
reiTR L MEA)
M PEAR S RS

Place the throttle stick to the Connect hatter!r
highest position. Switch on S IR CEE - FiE » 'b.l ‘._;."J*’.h, J ’
transmitter. 3y 50 &y 'l, ¥ ﬁ.
QTEH i 'ﬁ#ﬂ?%zﬁ‘&m;ﬁﬁiua )
TR Power on sol ottle channel adjustment Flace the throttle stick to
R#EES process, the highest position the lowest sound.
- ~ acknowledge sound. Position, the lowest position
Enter Setup Moc AP R E SR D acknowledge sound.
m AT T P TR R
— s
ol hsh Nh=ibb=pbh=phb=ibd A e g g e 1)
Use throttle stick to { set prefermed Use throttle stick to set preferred Use throttle stick to set prefemred Use throttle stick to set prefemed
prefarred Brake Mod Timine s 5 tonas. Battery Protection Mode within Aircraft Modewithin the 5 tones. Throttle ResponseSpeed Mode
the 5 t_““ es. (Referto C the 5 tones. (Refer to Chart &) {(Refer toChart A) A confirmation within the S5tones. (Refer to Chart &)
::_ c;ljflrn:?hﬂfr_l !_-nll:n ation sound will kick A confirmation sound will Kick sound will kick in when finish. A confirmation sound will
ick in when finis finish. kick in when finish.
?Q?ﬂ?fﬁ" “*ﬁﬁ?ﬂ J“% T 2 B S L S ?%%H%E%%%Iﬁﬁﬁﬂﬁﬁ Fﬁﬁﬁﬁz%%gﬁﬁu %ﬂ?ﬁﬂ;*‘* [SEm2 SR NESLG SRR
iE - IERIFEEE E%‘ %ﬁ gﬁgﬁﬁ%ﬁﬁﬁ BE - E SERae ] EEEEEARYERE r'& ﬁgﬁaﬁ A L EE N
- M TN S D
5 6 20 B i ity 00

13. 6A EXTERNAL BEC INSTRUCTION MANUAL 649 #=\BECEFEREA ALIGN I//

@®Inputvoltage: DC7.4V 2cell Lithium battery @QOutput voltage: DC5.8V @Max. Continuous Current: 6A
@Integrated powerswitch and voltageindicator meter @Utilizes alinear design, resulting in no interferenceto
thereceiver. @Includinga5A 5.1Vtwo-way step-down Voltage Regulator @Size: 60x34x15mm @Weight: 31g(including wire set)
@i A ZR:0C 7.4V 2CELIER ORHHBR:C L8 OB X EENERRZE OEEFVEABMAEAZIRETEDEORESED FTERNEIRE
OfEAS. VEOMERBOR T:60x34x 15 @ER: 310 (=R
WIRING ILLUSTRATION:
Connecta 5.1V twao-way step-down valtage regulatar between the gyro and the rudderserva.
ERTEHE :
5.1V SRl 38 R bt Me R S0 R AR (S A 28 2 RS -

Red light #18 Empty
Orange light 28 7.6V

Green light s3& 7.8V —— Power switch
Green light & 8.0V —— ZFRER
Green light 538 Full -
[ Full B.OW T.BY T.6W Empiy E&
VOLTAGE DISPLAY =0
BATTERY & it ==|—\— EJ 7.4V
CH1 -] = .
et == ALUUIGN :— Lithium Battery
. CH3 :E gg {E
Receiver col—cmp s RCE-B6X .;
1 I EE CHS % VOLTAGE REGULATCR &4
CH& = h
CHYT

5.1V Two-way Step-down
Rudder servo Violtage Regulator
REMAES 5. VAR EE
Instruction:

1. Auto-detecting voltage meter display lights. If the entire five-light array is illuminated, the battery is fully charged.
When the voltage drops below 7.6V, the three green lights will be tumed off. Use caution, the battery can only be safely used for a single flight. When only the red
light is on, the battery voltage is drained, and must be fully recharged before use. Do not attem pt to operate the model during this condition!

2. Some servos such as Futaba servo models 9241,9251, 9253, 9254, 9255, 9256 and other digital servos are not capable of handling 6V. Please connecta
5.1V two-way step-down voltage regulator to avoid the servo damaged. If you are using a servo that can accept6V input, the regulator is not required.

3. When using a speed controller with BEC output, you must remove the red wire of BEC output on the speed controller.

4. If the receiver does not have enough channels or an available socket, you can use a Y-type servo harness to share any channel with an existing connection.

1. FERESRIETINE - SEATHOSNTDHETESR  ERENE U 1ESERENET | ERPSEEEFES7. oV (ISR - Bl EE
fiTENATSE RS
SWREEN  MIIRERLERFRTEWtY EEAE « A EZBEERE |

2. Bi{oBD{EAREEN0 © Futaba 9241.9251. 9253, 9254, 9255, 92569 + LA BIEU{EAR 32 ES IR Sa0EEE TRIF - AR ER A BIe (SRR S8 s SN 285, WIS EESE - B RAMRSEINIR | IREBIR TSSOV
B {EE BE RN A AR E A RS -

3. [EFREECHI L < sl sy « LSRR a2 BEC MilbOUAIEiRIFES: |

4. EEUHE R SHR0UE RSN - TR EER ¥ SRR - ERERNHeE—EE - BRME 60 BRI TaUmE —EiEE v BRLE -

NOTE: When fixing the wire, please do not over tightento avoid the connector come off orthe wire broken when the helicopter rotates (vibration);
do notoperatein rain or moisture environment to avoid the electric parts shortcircuit and damaged.
EE - EERERIHSREER LESFNEdREEENBlE RIlR  BEEEROHARNERETER  LEENTHEHBMISHE -

25



14.GP780 HEAD LOCK GYRO SET USER MANUAL GP780iHE iR Eia AR

AUGN I//

Features ERE=E

@Utilizes Silicon Micro Machines (S.M.M) sensor with excellent stability to dramatically reduce in-flight tail drifts.

@Utilizes AHTCS (Active Helicopter Tail Control System) to compensate any drift caused by wind direction andforce , aswell
as unintended yaw induced by helicopter itself during flight maneuvers.

@Tailor made specifically for use with high speed digital rudder servos. This gyro festures high sensitivity and minimal

reaction time, fully utilizing the potential of modern high speed digital rudder servos.

@Suitable for all sizes of helicopters, from micro indoor to large 90 size glow helicopters.
®Metallic dampening plate built into bottom gyro casing, dramatically increasing anti-vibration and anti-interference abilities.
@Features 1520 s pulse wide and 760 i s narrow pulse wide frame rate.
@®Digital/Analog servo switchable.

@PReverse switch.

®Rudder servotravel limit adjustment (ATV).

$PMode switch for

large/mini helicopter.

@D elay adjustment.

@®Gyro locking mode and gain can be adjusted remotely fromthe transmitter.

@EEEES. M. MESHEH 0 T He i /M E0 28 - BRIV IRENE « XIgFERERREHET -

@FEMAHTCS (Active Helicopter Tail Control System) EM T ESEEMEEHFER  THECERS -
BN LEES BRI TZEMEE 2R -

QNASEUH(IERREFIE - EESEBEERMIEMEMRIRE - T2 [EQMEESEE ERETERED -

@B HTHENEHE ABH0HE -

O TEEEMINER—SAE  IBERNBISTEEED -

@ 15 REE1520 1 sHEZ24H760 U SIS HEEE -
@0l /LA EMEEE R -
@ ERIEEREHIIES -
OL IMITRRITESRE -
@/ RESHED ISR -
Q@UELAYIFHIIEESE T -
@ CIEDE 1 B2 ER TE R SRR IR T -
Lo e SR P IR R

Setting type Helicopter mode / DELAY

B 1920¢760 11 5 DS/AS NOR / REV LIMIT E SIS TELAY
"STATUS"green A Standard 192011 5 Semvo ADigital servo A MNormal rotation Left(Right)Travel limit | Medium/ large heli, suitable for T-REX S00YE00/700
“ETATUS" k1S ABEEIS200 5B ADSE{T {FHEEE ANFIET L (B iiEE hER/ANEFH BEHT-REX 500/600,/700
"STATUS"red Narrow band 7601 = Servo Analog Servo Reverse rotation Right{Left)Travel limit | Min¥ Micro heli, suitable for T-REX200/430
"STATUS" $T48 FEHR7E0 u SR RS ASEH L AR EE REVSZ 78 B iTiEE VB HIMBYER ERT-REXN 250/450
Setting instruction See no. 2 in setling See no. 3in settimg See mo.oin setting See no. 6 in setling See no. 8 in setting instructions
WEST.RA instructions instructions instructions instructions £ 0E30 N TR BIE

S TEAT.HIA ERRTE TSN SIRETEOTAEE SR ETE ST\ SH0IH

MOTE: 1. "A "Default setting -
B 1.7 A ST EER EE -

T-REX600/700

STEP1
£ L

Green: 1020 ¢ 5
standard band

Standard settingT-REXG00/700 E¥827E

STEP 2
£ 2

Green: Digital Servo
i T

BEERKE - 15200 sHIE

Standard/Narrow
band setting

DS/AS Setting
Bh{l /SR EE

Diagram i3

Status LED
REIE T8

Setu

I RERERRTIE

DS620 Digital

@Torque: B.0kg.cm

10.0kg.c
@Dimension: 40.3
@®Weight: 52.2g9(Se
@®1520 ! s (standa

p indicator

STEP 3
HH3

Green: Normal rotation.
Red: Reverse rotation.

HEE - NIRE
218 : REVER

Servo NOR/REV Setting
(L

STEP 4

2. Wrong heli mode will affect the performance of gyro. Do not fly before the complete setting.
2 EEERNERMET SR ERRER - AEMETHRIMRT -

The EJM S LED cﬁjor 0es

not i

icale any se

ing here.
R AT

TR A E

Travel Limit Setting

HS compliant

Helico pter mode
/DELAY Setting
ARG ST

[DELAYER &2

-

Speed: 1500 degrees/sec
ature: -20°C~65C

and)

@ EFE: 0.09sec/80" (4. 8V)
0.07sec/80" (6.0vV)

O 8. 0ka. cm (4

.BV)

10. Okg. cm(8. OV)

@R 40, 3x20. 1x36mm
OESE: 2. 20(FERE
91520 u s (RHEEED

R)

Black wire to"—" port
EEOIRE " - ik

OERSE: 0T 4.5-7V
O EFEA: <B0mA @4, 8v
O THIEREE +500E/ sec
OR{ERE: -20T-66T
QIFERE: 0%-95%
@R 28x25x11mm
O5EE: 140

@ FSRoHSIREERES

llustration ERT~EE

Connects to gyro gain
channel on receiver
(CHI/AUX)

1B R E YRS
(CHD/ Iy

Connects to rudder
channel on receiver
(CH4/RUDD)

BRI IRE
{CH4 /RUDO)

Gain channel connector =
YR EEEE

- Rudder servo
B e




Gain and Rudder channel mapping diagram =Eizs5%:

Transmittertype &2 iEE Rudderchannel on Receiver i BIEmTIEWN S Gainchannelon Receiver B2 EIEE T IEWS
JR PPM/SPCM "RUDD" "AUX 2" or "AUX 3"
Hitec - Futaba PPM/PCM "CH4"(RUD) "CH3"
JR ZPCM "RUDD" "AUX 2"
Gyro Installation EiEEN L E Axial direction <_|_>
{. Utilizing the included double sided foam tape as shown in diagram beside, mount the = ~ 90°

gyro on a solid platform or designated gyro mounting location on the helicopter. t
Ensure gyro mounting area have proper ventilation and away from heat sources.
2.To avoid drift induced by erroneous yaw detection, the bottom surface of gyro must be
perpendicular (90 degrees) relative to the main shaft. Double ‘sided tape Main shaft direction
3.For installation on electric powered helicopters, the gyro should be installed as far away ERYERE FHEAE
from the electronic speed controller (ESC) as possible to avoid interference (minimum 9cm).
1.7 HEFAEHRNEREERENCEL T EMFREE EERENES LeGRRENEREE  IERECEERBNER « ST -
2 EMEEIN KRS EEESEMNTREEFNE « SRR EEHRITAEEEAEN - SAkEE -
SREREHESHEBESEEH OO LD FEREFNEFR ERTEEERE -

Usage Setting Instructions EEREES

1. Transmitter Settings: After powering up transmitter, make sure rudder subtrim is zeroed. Then power on the receiver and gyro. The gyro will go through initializing process
indicated by flashing LED from left to right. Do not touch the heli or transmitter sticks until initializing is complete, as indicated by a steady lit LED. A green LED indicates
gyro is in AHTCS locking mode, while red LED indicates gyrmo is in normal mode.
Note: The GP780 is set to 1520 s at the factory. If 760 s servo is used in 1520 s mode, rudder servo will deflect to the side and unable to center. For more
critically, the linkage rod may jam and cause the servo burned out. Please follow the instruction (Usage setting 2) to change the setting if 760 ;s servo is used.
Please ensure the follbowing mixing functions (if available) are disabled or zeroed on the transmitter.

§ ATS @ Rudderto gyro mixing
@ Pilot authority mixing @ Pitch to rudder mixing
@ Throttle to rudder mixing @ Revolution mixing

214920 ;: s (standard) or 760 ;: s (narrow band) servo selection: GP780 offers compatibility for two types of frame rates under digital
Please set the GP780 to 760 mode if 760 /. s frame rate rudder servos (such as Futaba 59206, 59201, BLS201) are used.
Most other servos have 1920 ; s frame rate, and GP/80 should be set to 1320 mode if those servos are used.
To enter the setup mode: Press and hold the SET button for 2 seconds, and the STATUS LED will begin flashing
frame rate setup menu. Use the rudder stick on your transmitter to select the frame rate: move the stick to le
been set to 1920 i+ s. If you want to set the frame rate to 760 ;: s, move the stick to opposite end 3 i
has the setting values listed in the corresponding green/red lefters.)

Press the SET {o confirm the current setting and enter the next setting. The GP780 will exit
3.Digital (DS) / Analog (AS) Servo Selection: Servo speed is of paramount importance in maxi
Fast servos are able to respond to gyro commands quickly, resulting in the speed an
semvos such as Align DS690,05620,D5020, DS420, Futaba S9297, S9236, S92
are used, and "AS" when analog sernvos are used.
To enter the setup mode: Press and hold the SET butfon for 2 seco
the rudder stick on your transmitter to select the Servo type: mov
opposite direction and STATUS led changes to red, the servo type
Warning: The use of analog servo under "DS"mode will result in se
sernvo used.

4.Check the direction of rudder: move the rudd
function on the transmitter can be used f
center the rudder servo. Adjust the se
system is within range.

Setting Method: Press and h

LED. Red represents mini

The amount of delay is

pressing the SET butto

1. i EE TR E:
CHPITE - Fite

# 5 GPT7BOM MM

reen, the frame rate has
The faceplate of GP780

h sensitivity of GP780 gyro, high speed digital
mmended. Select "DS" when digital servos

SET button repeatedly until DS/AS led is lit. Use
green, the servo type is setto DS. Move the stickto

mode at the factory. Please set the proper servo type based on
er's instruction manual for correct rudder direction. Servo reverse

gain channel to normal mode, or press and hold the SET button for 2 seconds to

lative to the pushrod. Then adjust the rudder linkage kength so the tail pitch control
enu, and select DELAY setting. Push the rudder stick left or right and observe the STATUS

sponding the delay percentage, 05 at middle stick position and 100% at the end position, and

- AR S ENHE SR - IR fERE S E A ENRE  FEETETHLAEGHR ESEREREME
- EREETEARERETRREERENRE  ETERANCRRTIWEEFRTEOMRE -

SRR 230 - e EEEBEE TR —EWREED  r EESMARFREMERQNSZEES  w2eRERRREDISIAD

M EREE -

WEEmNERET MFF)EiMERESSE
@ ATS ® Rudder to gyro mixing
@ Pilo @ Pitch to rudder mixing
@ Thr @ Revolution mixing

2.1520us( 123 1aT00u s ( 48 VDM SR GP7B0IESMENE TR - SNEMRRPMKEBI760u sHit(Futaba 59256 » 59251 ~BL5251) + R LA FAr4GP7 BOGR IE 127 60GUE T,
» B SRR T/ 60U sAR B H0 R AR 28 - — MR B R1520u s/ - RGP 7805 ERI1S2080E T, -
W0{a i A IDHERR E R T IR T AR L BT SET "REHRFU2E) - BEEs STATUS AN IE IS SRR PO - B71520/760 " MIIMEERR EIE RIE TR - RFE ARSI AN IR - 7 ER S
DEEFNLIEH AR RFERTEE SIS EREIFEL( 86 )i - "STATUS"EREAEE - RRRTEERS20U R EENTEATH/E0usHIRE - OABEIFHDPIIRERR
DEIESEEIR « £ STATUSERIERAE - TEEAE0UsHE « ( 5 GP7e0EFEE LEERE/AIENFH/IE T STATUSIE@ AT NFRMAREE) - RETMERE SETE# —N
oA T —BRE - AR 10WATEETERE - GP780Z 8 # EEREET -

30581/ ASEREE (DB 883 1% : (AR BEENFEE ISR RIEAIIEAE - FMRBEIEDR - NEETIE) R IR E R HeMES - MIERF IS | BIGP7808 B0 R 3 60 2 M i 7522 88 5
E - FhUBERTERESENE(EM:E - 20AL IGN DSE50 ~ 05620~ D5520 ~D5420 ~Futaba 59257 ~ 59256 « 59254 ~ 59253 H b 48 (B3R 45 (F AEsE - LUES B MEE - B2ES T B
"SET "HE2PMEAIDHERTE T - FRIRSET "HLRERDS /ASEIR ¢ ( DS/ASETIERER ) B S HEAF 5 F BU0S ( STATUSRIRIE ) A LEAS ( STATUSH TS )RR 3E -

AE: AL TilERREE S ERERE  2EaEBREETESED - BETHRAMEKEMRDEE AL REERMOED -

dEREMEMGTPMORREAELS: TOBMNERESR BlERAREEDNOEESEE  EFATESPUERS FOERAMSBEEFNRE - 73 GP7E0RMEREED I
FHRGP7808" SET "Hl2H) - EEMABERSEPIAMNUEL - NERFRMS - BT ERREIFEQRRENZ0E - EENEFREEEREPI tehiEb/EED -

i ™

Middle tailpitch
80 assembl [

| _ K-l
I FEPitchist %H-’fﬂ ey n|
I '::- h -l ']
! 1

-

Tail servo horn

ESE R

Utilizing DS620 rudder servo as an example, the recommended location

of linkage connection is the second hole from the center on the servo horn.

The ideal distance from linkage connection to servo center is 10mm. Taill case set
LIDSEEGEE’E@E%%;E‘&H 5 EREE iR B he e AR AT BB EERYSE — 3L - EERE ek
\ {45 Bl {2 AR 32 S 1T RE B O 5 A AR {E - Py

27



5.Setting of gyro direction nor/rev: Check the gyro direction by moving the heli on the yaw axis while holding by hand. Observe the direction gyro is moving the rudder
servo. If direction is incorrect, switch the direction switch on the gyro to compensate.
To enter the setup mode: Press and hold the SET button for 2 seconds, and the STATUS LED will begin flashing.
Press the SET button repeatedly until MOR/REV led is lit. Use the rudder stick on your transmitter fo select the Servo type: move the stick to left (or right) and STATUS led
changes to green, the servo direction is set to NOR.
Move the stick to opposite direction and STATUS led changes fo red, the servo direction is set fo REV.
Warning: Flying with reversed gyro will cause the heli to spin out of control. Please double check the direction before attempting to fly the heli.
6.Rudder Servo Travel Limit Adjustment: Press and hold the SET button for 2 seconds until the STATUS LED flashes.
At this point the rudder servo will be centered. Press the SET button repeatedly until LIMIT led is lit. While observing the heli tail, gradually move the rudder stick on your
transmitter left until the tail pitch slider reaches its
mechanical end{(without binding), then center the rudder stick and wait 2 seconds until STATUS LED flashs red. Now perform the same  for right rudder: move the rudder
stick on your transmitter right until the tail pitch slider reaches the other end, center the stick and wait 2 seconds for LED to flash again. This will set the travel limit of the
servo on both sides. Insufficient rudder servo travel limit will result in decreased rudder performance, while excessive rudder servo travel will overload the rudder servo and
cause failures.
Caution: Rudder travel setting can not be below 90%, or else GP780 will not register the settings. If excessive travel is observed even after performing the above rudder
travel adjustments, plkease relocate the rudder servo linkage ball closer to the center of servo horn.
7.Gyro Gain Adjustments: For radio with GYR O function, gain can be adjusted using this function. The AHTCS (heading lock) gain is set by adjusting the GYR O setting
between 90% fo 100%, while the normal mode gain is set by adjusting the GYRO setting between O to 49%.
Actual gain settings will differ amongst different helis and/or servo. The goal is to achieve as high of gain as possible without the tail oscillating (wagaging), therefore such
adjustment can only be done under actual flight conditions.
Suggested initial settings are 70-- 80% during hover, and 60-70% during idle-up conditions. Gyro gain can be increased or decreased after observing the presence of tail
oscillation during flights.
Mote: For radio systems using 0-100% as gain adjustment under heading lock mode (such as Futaba), the recommended gain sefting is approximately 30~ 39%. For radio
system using 20-100% as gain adjustment under heading lock mode (such as JR and Hitec), the recommended gain setling is approximately 70~ 73%.
8.helicopter mode and delay setting. These settings incorporates two functions:
(1)GP780supports mini/micro indoor helicopters. Set the setting based on the appropriate helicopter class.
For example: Set the helicopter mode to mini/micro setting (Status LED turns red) for T-Rex 290 and 490; set the helicopter mode fo medium/large setting (Status LED turns
green) for T-Rex 300/600/700.
(2)Slow rudder servos may cause fail oscillation as it receives the faster signal from gyro. If tail oscillation occurs after hard stop from stationary pirouette, increase the gain
setting until such oscillation stops.
Setting Method: Press and hold the SET button for 2 seconds to enter the setup menu, and select DELAY setting. Push the rudder sti
LED. RED STATUS represents minimicro helis such as T-REX200/400, GREEN STATUS represents medium/large helis such as T-
set by holding the rudder stick at the position corresponding the delay percentage, 0% at middle stick position (DELAY STATUS LED is
and pressing the SET button to confirm the delay setting.

5. NOR/REVIF AR T EEARARST : IREEE S - FOtEI T/ RS - SR EHE 32 00HE SN0 = U8 1 38a0 D 1S HE e =ik
aRTEOTL | FHETSETHIZHE A TDRERRTEIRTY, + (EEENOR REVIEIE - LUDEINESENOR ( STATUSARERIE ) SHREV( STATUSHILE
R L PeREN DO O IEER R SIS E B s R B a0k « EiBORESE
6. LIMI TEfEERETI=EaA%E: H# SEMRIDEA DR ERDN - LFEQRSSSRNTOURNAMLE L - BF
B BEEFOHO IR F20E STATUSETIES RSN - RFTRTERCRE - BEKELE
TR AR AR TS TEREE  TERTENEREBRAEFTMITE  (TERAEE
A E : EE{TERREAIERN% - SRIGPTE0E PG - SWETERNTEE - ERFENEE = ; -

1. e —M S EICREME R TEIIER)ERT 3 - O HiEE A GYROIDEENR IR 1T S ERDETE - WAy &4 0% - HJE‘E@‘E@FE%%E%H&MGWW% aEE
S0%~0% + BV TR{EME (& 5 IERE AL R0 ~100% « BEEIVEBiEE {30 32 0EE SRR FE + TEAREEEES ] iR S IR A D IE eMETD) f0ElHE FEEEDSE
03 « FrLL SRR SR IR A T oUAR L ARk 1 TR EE
i AR SEME ST AN - MIFE E BT RS ENEE/0 B0 ¢ 1d! e upfR{THTE
BHIRS R - RIHEDE -

HEE L IHEDEERO~100%0DE T2 + WFutaba « BEENETEI0~B%LE | @ 850 A S e 15/ 0~ 75%E 5 -

6. B FHSETUERDE LAYl SEERSSAYE - HER T A S R IELNRE: .

ElF STATUS “fE IS B ilE) © T-REXS00/600/700E R X ER

(1) (P70 B/ B/ H M ABNT E + BT ES SRR ES e
R (R STATUS B THE AR E) _
©) EFE SRS RPN BRSSO RS - SESTE e R DS EE S S - LIFERESHIRS  BIRIIEHIEENRTE
— RS EAE IR R S 2 SR R VS + & RERe0E g -

BT IR SE T MIZEE AT BT, g TIE + LSRRI JEIT-REN 250/450 (STATUSAFTEE) + Sichk BIES SHU0T-RENS00/600/700 (STATUSEHE) -

= SR TIELAYE SRS - BUAIE DR E T + HEISEACD I ShIE T D PR R0% + HEZR B TIE IS I BA00%, 1 BIS I B BT R A8 - TE N ST

RED - Mo AR TR S e RS -

or right and observe the STATUS
0/700. The amount of delay is
and 100% at the end position,

= IE R S0 LI REE -

il 16 iE B RS T E R
BL B (2R STATUS”

15.FLIGH STMENT AND SETTING RiTB{EBERIE AUGN I//

. .

PLEASE PRACT ULATIC ORE REAL FLYING fR{TAlE S MRIERRIT

Do a simulation fli | you familianze your fingers with the movements of the rudders, and keep
practicing until the 5 M ally.
1. Place the helicog pen field ( Make sure the power OFF ) and the tail of helicopter point to yourself.
2. Practice to oper e stick(as below illustration) and repeat practicing "Thrattle high/low",
"Aileron left/rig der left/right", and "Elevator up/down".
3. The simulation fl practice is very important, please keep practicing until the fingers move naturally when you
hear operation orders being call out.
4. Another safe and effective practice method is to use the transmitter flying on the computer through simulator
software sold on the market.
il 2R RESESIENIR EDIE - BERERT - FNETERRITOEE - ILAENER - B3 FEThE s SEEERDE -
1. ME S ENTEEEE S (EEE R AN - TRESHENNERESS -
2. B R IFELRNSER (SEIMENIRELTUTE) - TREHEHMS/E - AIRA /S~ FERa/ RS AT/ SRIEDT -
LEERITEEHEEEE - FREREEIT ERR - FlEEB A ESHLMESB TS -
4. B —ERTEN - BT2MEELT AR BHEIREERE I - DUERREE B L EERT - MESEDQEE -

Mode 1 Mode 2 lllustration Em

Move left — ::>' Move right
| Al 21K | T o
neron gl e
Rotate Iel'tt T Rotate rght
IH ok

Fly if?lward Fly haqlward

iy [Blevatorsmme | i ST

- Forward rotate = backhward rotate
Al i
Ascent

L

% Desnent
Tum nght
I Rudder ﬁrﬂ] | ; "@ Tum left é_v_d

| Throttle 3P4 |

28




FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS #1%fTHEEHLE *When arriving at the flying field.

* BIEERTE
C{&UTEH
dkﬁ,m"

iCheckif the screws are firmly tightened.
iCheck if the transmitter and receivers are fully charged.

OBXEL WS HE?
O RINEWHEFNESESN -
@ CAUTION || . . . P - | -
E _.zm ) Mf AT P W HW-,.J__. e meu—p«w, ) a'J.'JW-—‘JJJ{W

If there are other radio control aircraft atthe field, make sure to check their frequencies and tell them what frequency you areusing.

Frequency interference can cause your model, or other models to crash and increase therisk of danger.
BRERTEEREMCEERS EREHLMANEGEE - ISAEBFEEEANGE - B ENFAEEER TEENXENXARIENRRE -

STARTING AND STOPPING THE MOTOR E#F{FIL5E | Mode 1 Mode 2
CAUTION CAUTION
AE"s NE
First check to make sure no one else is operating on the same frequency. Check if the throttle stick is set at the
Then place the throttle stick at lowest position and turn on the transmitter. lowest position.
& RT3 LRSI AAEO (E A - PR TTRARST S P IRITIE IR &S - sl S SIS S RUE I -
*;h?éithe movement. ©)Are the rudders moving according to the controls?
* EDEHEsE C)Follow the transmitter's instruction manual to do arangetest.
CaEftE SRS RO SR 7

AR SEET BEER IR S T IR IS -

ON! Step1 ON! Step2 ON! Step3
First tum on the transmitt er. Mext turn on BEC of the receirer. Connect tothe [ orders to turn off.
SohERTEETE EE BT 22eECE R i FFEnHE R =i SEBENMERELT »

Main rotor adjustments ppsef g g

&C%UT%)N

Tracking adjustment is very dangerous, so pleas distance of at least 10m.
BEENMMIEREE - BRERRMSI0ARNVER -

1.Before adjusting, apply a red piece of tape on one blade, or pai

at the spinning blades from the side of the helicopter.
3.Look at the path of the rotor carefully h, it does not need to adjustment. If one blade is higher or lower than the other blade,

adjust the tracking immediately.
4 Linkage rod (A): Regular pitch trim (For
1. AR TERP —F F i 8 - B I B 2[4
2 BB EE P IR IS
3. 13 W ER = hr an D (1R
4. B2 (A) R—RR s ¥ 1=
AWhen ratating, th pitch too big. Please lengthen pitch linkage rod (A) for regular trim or shorten linkage rod (C)

for slight pitch tri
B.When rotating, th

for slight pitch tri
A. I 3% P SN0F LS 2T
B. HE 3 P SN0FELE RN 2

&cnmmu

F B
Incorrect tracking may cause vibrations. Please repeat adjusting the tracking to make sure the rotor is
correctly aligned After tracking adjustment, please check the pitch angle is approx. + 4—5 when hovering.

j‘é%ﬁﬁﬂﬁ@ﬂﬂﬂlgﬁﬁﬂiﬂ BT EEFIEE NG - (EIEMIAEEIERE - EEE - TP tchREE R TS
4~5 o

pitch trim (For slight variations).

BA - FMEER (W) EIE - AEE W) GRIEHIEE - HMIEER (O8I -
TCH) 8/ - ESIEEIR (W) B1E - FEE W/ gURIER T - FlRER (O BLE -

FLIGHT ADJUSTMENT AND NOTICE FOR BEGINNERS {5/ i TEENRLE

&c‘?‘ﬁmg" _iPlease stand approximately 10m diagonally
behind the helicopter.
(©Make sure that no one or obstructions in the vicinity. CRER - ESTEESEES VAR -
[Z'¥ou must first practice hovering for flying safety. Bedi : - -
g, e h . . ginner may install a training landing

Thl_s isa bqsm f_IlgI'_lt :actlo_n. (H overing means keeping the gear to avoid any crash caused by
he_llcgpter inmid air in a fixed position) offset effect while landing.

OAIRIE - MORLABEIE - SR MRS TS LT D ERER - TR
(F T B S USRS E TS - e R RS S RS ES IR -

STEP 1 THROTTLE CONTROL PRACTICE HFi5laE

Z'When the helicopter begins to lift-off the ground, slowly reduce the
threttle to bring the helicopter back down. Keep practicing this action
until you control the throttle smoothly.

OEEF ALy - 1318 FERPEReE T -
Frifyig SR E LI FEEERSRE B FIUTEIRIE -

29




STEP 2 AILERON AND ELEVATOR CONTROL PRACTICE &= (@ 6laE

1.Raise the throttle stick slowly.

2.Move the helicopter in any direction back, forward, left and right, slowly move the
aileron and elevator sticks in the opposite direction to fly back to its original position.

1818 7 B PIEIR -

2.%%5?1&%&@@@%!@@!@&!@6 R EOENE R FERTSESMMOE
T AL °

&munow
B
[ZIf the nose of the helicopter moves, please lower the throttle stick and land the helicopter. Then move your position diagonally behind the helicopter 10m

and continue practicing.

[ZIf the helicopt er flies too far away from you, please land the helicopter and move your position behind 10m and continue practicing.
OEESHMERER - EREDMTERE AREIECHUEIESMOCRSIVARBERES -
ORNESMRERLE  EXEEEEHN  TIEEHRIABEREE -

STEP 3 RUDDER CONTROL PRACTICING Al FaE

1.Slowly raise the throttle stick.

2.Move the nose of the helicopter to right or left, and then slowly move the rudder stick in the
opposite direction to fly back to its original position.

1 ARBFHEE P HEAT -

2HERREEERNLANT - ARSBREEH O QR ERIRESRROFESIE -

STEP 4

After you are familiar with all actions from Stepl1 to 3, draw a circle on the ground and practice within
the circle to increase your accuracy.

SRS step1 -3 BFME T - 10 L REEYESEE B0 EMEERIT « DUSIHRRIZFERE -

Z'You can draw a smaller circle when you get more familiar with the actions.
DEIMBEIDENRIREINE - (TULEN]IEE -

STEP 5 DIRECTION CHANGE AND HOVERING PRACTICE #8285 0F s =ir
After you are familiar with Stepl to 4, stand at side of the helicopter and continue practicing Step1 to 4.

Then repeat the Step1to 4 by standinmﬁ right in front of the helicopter.
SITFGstep 4FNEME T - IbEEH ESRAET RIS step1™4 - 2k - INEESRNRCEER SRS -

-2

<=

ADJUSTMENT OF EACH TRIM #FTEN TR

Slowly raise the throttle stick and just as the helicopter lift-off the ground, y im = he helicopter leans in
a different direction.
{SIEFHEEHPIUET - SESERIRIEEMTEER - S ESEIRaAEEE - Ok

1.Adjustment of rudder trim : Sl
Jusjt before the helicopter ﬁ?iﬂﬂj me nose
lean left/right...

When leans right, adjust the trim to left

When leans left, adjust the trimto rig
MIESIRTUS « RS/ B H RIS,

Sid i Ea
2.Adjustment of elevat
Just before the he
lean forward/bac

When leans forws
When leans back

f
G 0
Ew ST - fEE

3.Adjustment of Ai
Just before the h
lean left/right...
When leans righ e trim to left side.
When leans left, the trim to right side.

BT BRI I8 9%/ ...

EZcfmisly - RGN -
TROUBLE SHOOTING DURING FLIGHT 0@ HHzHToRHIR

Situation Cause Way to deal
AR IFRE E4g
5 Out of tracking Adjustment of pitch rod has not Adjust the length of linkage rod(A)— Regular trim
E'agﬁnia‘%mg 1 been done. Adijust the length of linkage rod(C)— Slight trim
EITRE ° RN O RE— e
Low rotation of the rotor # Pitch of main blade is high. # Lower the pitch about 4~ ﬁnduring howering( The rotation
= TieE B R R 2R * EREMMIP I TCH WS should be about 1,600rpm during hovering).
+ Throttle curve is too low during +* FEHER LchiSHER 1 tehid - 57 {5 HEks AT MM £330 1600rom)
howvering. i #* Heighten the throttle curve during howvering.
) ) {2 0E RGP A0 RIS {5 * JHS E0ERSHPY EDER
During Hovering
—5
g High rctation of the rotor # Pitch of main blade is lcw. # Adjust the pitch rod(8){ The rotation should be about
EnFE W EERS * ERERM NPT TCHRIE ) ) 1,600rpm during hovering).
# Throttle curve is too high during * FEEE MR () (SEHERE ERE TS A 1A00RPM)
howering. o # Lower the throttle curve during hovering.
* {BEERGHPEDERIE = * FEHE S OERSIHPY EDER
The tall leans to one side during # Failure setting of tail neutral point. # Resat tail neutral point.
o howering, or when trim the rudder and * ETENRRTFE TS * EEET ER TR
Sensitivity of return to the neutral, the tail lags and 4 The sensitivity of the gyrois low. # Increase the sensitivity.
the gyro canncat stay in a control position. * (USRI o N0 EEE
1S E By B2 il () B — i 5 SR ED 7o i
FERRIRAE AF O | CRTTRGEY - EME T AR - JE
ZIEC TR E L -
The tall wags laeft and right during flight The saensitivity of the gyro is high. Decrease the sansitivity.
a hovering or full speed. FE 38 W W = [ (S
15 2 o =P P A Ber BE Wl 5 MO HEHE -

#If the problem is still there even after tried above, stop flying and contact with your seller.
HIEMTE A LR - (PR CSIERET - EUENS 1L AT IS8T iOEEER -

30




16.PART NAMES AND OPTIONAL PART LIST Sa3i=+asaEm iRt

31



1 S0HO0Y Thrust bearing \F¥ES A | ¢ 0x o 14x5mm 2
2 S0H005-1 Spindle bearing spacer S EsEE s | ¢ 10xg 13.6x0Amm 4
3 SOHMR 145727 | Bearing gl | oo g 1xAmm 4
4 S50MNHOOT Metal main rotor holder o5 I o R EE I 2
5 S0HO11 Collar STETIEETERE | oM 6xe W.3mm 2
6 50MHO006 Linkage ball F(M3.5x4) SREEF (M3.5x4) | ©4.75x20.25mm 2
7 TE4027 Socket collar screw EERHME®SR M | MX2Tmm 2
8 14001 M4 Nut MABOREMRIG | WA 2
9 50H001 Metal main rotor housing FETIEEEEE 1
10 50MHO0E Damper rubber-black 85 IS EE- 28R ¢ 7.9 g 12x6.5mm 2
10-1 50MHO13 Damper rubber-gray 70 1S EE- 0" b 7.9x% ¢ 13x6.5mm 2
11 S0HO06 Spacer EWMEB | ooxe11.2¢1.23mm 2
12 | 50H136 Pin EHIESE | o 232mm 2
13 TE3022 Socket collar screw EEAR EMESR S | M3x22mm 1
14 N100320 M3 Nut MIBOFEURIE | M3 1
15 S0H164-1 Metal head stopper e ina: BEEE
16 | T63010 Socket screw EER AR | M3x10mm
17 50RH003-2 Feathering shaft &
18 50MHOO3 Feathering shaft sleeve B EE
19 S50H010 Washer =
20 T64010 Socket screw
21 KIJ110010 600D Carbon Fiber Blades/3K 1set
22 S50H162-2 Metal SF Mixing arm 2
23 S50HBE3ZL Bearing $ 3K ¢ TX3IMm 4
24 50H024 Collar EWE | o3x04.8¢1.5mm 2
25 50H022-2 her FE) | 2% ¢48<0.3mm 4
26 T53012-1 S w HEEA AR | M312mm 2
27 50H042-1 m : TREBA (M3x4) | @4.75x8 .68mm 2
28 S50HD44 Linkage, ball B(M3x3) TREEB (M3x2) | ¢A.75¢9.77mm 2
29 | 50H019-1 M ybar seesaw holder BT RE T 1
20 SO0TMESS Bearing Bl | o 2% 8x3mm 2
31 S0HMRET4ZZ Bearing A | odx e Tx2.5mm 2
32 50H119-2 M3 collar screw M EER L | M3x9.6mm 2
33 50MHO02 Metal fiybar control arm FEEEETHIE | 0344 2mm 2
34 50H018-1 Flybar control rod 8788 PR R k| B 2
35 TE3005 Socket screw EmEA AR | M3xEmm 4
36 T74004 M4 Set screw MALCE R | MAxAmm 2
a7 S0MHO1M Carbon fiber flybar paddle/3K i TEE = 1set
23 T73004 M3 Set screw MRS | M3x3mm 4
29 50H033 Flybar rod EEEE | ¢ 3xA10mm 1

Specifications, contents of parts and availability are subject to change,
Align RC is not responsible for inadvertent errors in this publications.

RBSANME ~ BREAFHRDER ZWTINERSS - ARTRALICEIRIYI <L
FESE AT IENRES » HOUBHUEE) » BLIIDEERE -

32



e
T

1l 1|.|||||l'||| il




40 50H232 Main shaft S | ¢ 10x192mm 1
41 S0H045-1 Lock collar TEHETEE | ¢ 10x¢ 15x7mm 1
42 | T74004 M4 Set screw MALEERERE | MAxAmm 2
43 TE3020 Socket collar screw EEA AHEES | M3x20mm 1
44 | N10030 M3 Nut M3BoREGRIE | M3 1
45 50H161-2 Metal washout control arm RIS TEETHIEE 2
46 | 50H218 Radius arm 2iRad iusEe 2
47 HFWMRESZZ7-1 | Bearing B | 02X pox2.2mm 4
48 T52005 Socket screw EEE A AES | M2xEmm 4
49 50HBB3ZZ Bearing B | o2x g 7x3mm 4
50 | 50H024 Collar EETEAINE | 03X 04.8x1.5mm 2
51 50HD22-2 Washer FEG | o3xe1.8¢x0.3mm 2
52 | 50H044 Linkage ball B(M3x3) SPEER (M) | ©4.75x9.77mm 2
53 T53012-1 Socket button head screw HEEA VAR | M3x12mm 2
54 50MHO04 Metal washout base FE O 1
55 CCPM Metal Swashplate FBCCPM4-328248

56 50H044 Linkage ball B(M3x3) FEBR(M3x2) | ©4.75x9.77m

57 50B048-3 One-way bearing shaft BOoiEE

58 | 50B050 Washer B sES

59 50B158-1 Main drive gear(170T)

60 20B0S4-1 Autorotation tail drive gear(180T)

61 50B049-1 One-way bearing 1
62 50B0S1-3 Main gear case 1
63 SB83007 pping screw 5

34



35



64 50B226 Carbon fiber main frame Pkt - B A | 264 98186 4x1 6mm| 2
65 2 0BOED Bearing mount s EREn S | & 9 g 15x4.5mm 2
66 S0BEMROSZZ Bearing S | ¢ 9% ¢ 9xamm 2
67 50B073-1 Bottom bracket FEBEHR | 53x289.94%12mm 1
65 20BOE4 Battery mount = E TEHEE 1
69 50B0O6G3 Motor mount BiE G TR 1
70 S50B074-1 Gyro mount [PIREETEE | 70x47x5mm 2
71 20B135 Frame mounting bolt e 1
72 90MNEBOTE Servo mounting plate BRRE TN 4
73 50B216 Metal main shaft block SETHETE | 47x34x8mm 2
74 S0B217 Metal main shaft clamp ring FETHMETEE | ¢ 16x e 21 .5x2mm 2
75 S0BG6B00-2 Bearing @ | o 10x ¢ 19x3mm 2
76 508072 M3 Specialty washer MIFFREES) | ¢ 3x ¢ Bx2mm 34
7 TE3008 Socket screw BB Ai@Es | M3x8mm 2
78 | S93008 Socket button head seff tapping screw EEr T2 SHEH | T3x8mm 8
79 | S92606 Socket button head seff tapping screw L EERZSHEH | T2 6x6mm 4
g0 TE3010 Socket screw EIEA VA | M3x10mm 8
81 TE2006 Socket screw BRI AR | M2x6mm 8
82 TE2006 Socket screw BBV A@RE | M3xBmm

83 S93010 Socket button head self tapping screw +EEF I ZELHEH

64 50B121 Canopy mounting bolt 14 0F & 3] Tf

85 W10030 M3 Washer !

56 S93010 Socket button head self tapping screw +EE"

87 50B229 Metal aileron lever 2
86 50BMR95Z7Z | Bearing 4
89 20B240 Control shaft collar fmm 2
90 50H042-1 Linkage ba 3x4) 54 (M3xd) | @ 4.75x8.68mm 6
91 50H022 Washer TG | ¢ 3% ¢5.5x0.3mm 2
92 TE3006 Socket screl Ejs 7 AR EE | M3xBmm 2
93 | 50B233 m EENE | ¢ 5x85mm 1
94 | 50B2236 | Eley FHigk oo E2 1
95 | 50B237 FHE EmE) i |es 1
96 | 50B238 all link TS IR0 1
97 TE2508 &t screw BB AEE | M2 5x3mm 1
983 HFG537 Bearing Bl | 3% ¢ Ix3mm 2
99 T53006 Socket button head screw FEEAAER | M3x8mm 2
100 T74004 M4 Set screw M4 RIS | M4 xdmm 1
101 | 50H042-1 Linkage ball A(M3x4) SREEA M) | ¢ 4.75x8.68mm 2
102 50F179 Landing skid fase 2
103 50F083 Skid pipe BIE25EE | @ 9%310mm 2
104 50F034 Skid pipe end cap LS E e REE 4
105 50F130 Landing skid nut BI20 EvE 4
106 | T72004 M3 Set screw M3LERIRRR | M3xdmm 4
107 W0030 M3 Washer MAEEGD) | ¢ 2% ¢ SxImm 4
108 T63012 Socket screw BB AEE | M3x12mm 4
109 | N10030 M3 Nut M3BHRRERIE | M3 4
110 S20F128 Antenna pipe FHERE | o 2 p4x500mm 1
M1 | 583012 Socket button head seff tapping screw Y EEFRZE0EH | Tax12mm 8
112 Elevator servo mount FHEHGEI BN 22 1
113 592608 Socket button head seff tapping screw Y EEF 250 EH | T2.6x8mm 4

36




114 50B076-2 Tail boom mount (L) BEETEE () 1
115 50BO7S-2 Tail boom mount (R) BEE ) 1
116 S0B07T Hexagonal bolt A 6
117 507199 Umbrella gear case (L) FEABETEE | ¢ 1553 19x52.5mm 1
115 50T200 Umbrella gear case (R) FEOBETEE | ¢ 15500 19¢52.5mm 1
119 S50TET0MZZ Bearing A | 9 12¢ ¢ 18xAmm 2
120 507194 Front umbrella gear AENEHEEE | 21 2%33.6mm 1
121 T52008-1 Socket button head self tapping screw FEERZESHEH | T2xEmm 2

37




122 Front drive gear assembly EAe)EegamE 1
123 o0B654.7 Bearing BHE | 4% ¢ Oxdmm 2
124 | TB3008 Socket screw EEBRTURERRR | M3x12mm 4
125 | N10030 M3 Nut MIBEEEERIE |3 4
126 | T52005-1 Socket button head screw SEISEATUBER | M3x5mm 1
127 50T086 Rudder servo mount FEfL {oliRas A 2
128 | 50T087 Rudder servo bracket Eftioikastk 1
129 W0030 Washer M3ZED | ¢ 2x ¢ 8x1mm 4
130 593012 Sodket button head sef tapping saew L EEMZEUEHS | T212mm 2
131 20T125-1 Tail control guide EEHFETEE 2
132 502124 Ball link BIFER 2
133 S0T1334 Rudder control rod EHVEEHEERR | ¢ 1.96x562mm 1
134 50TO8S Tail boom EE | 02023x921.52625mm| 1
135 | 507132 Tail boom brace EESIHAE | ¢5x460mm 2
136 50T123 Tail boom brace end EE-r A0 4
137 | S93014 Socket button head self tapping saew L EEF 2 5WEH | T3x14mm 2
138 | 50B0O72 M3 Specialty washer MIFFHRZET | ¢ 2x ¢ 8x2mm 6
139 | TA2008 Socket screw SRR RERR | M2x8mm 2
140 | 50T167-1 3K CF Horizontal stabilizer KRR 1
141 S0T166-2 3K CF Vertical stabilizer HKiElEESR 1
142 QO0MTO25 Metal stabilizer mount(Upper) =& JCEEETE () 1
143 20T108-2 Metal stabilizer mount(Lower) T JCEEETE (F) 1
144 | TE3022 Socket collar screw ESENTTAREERAR [ M3x22mm

145 TE2010 Socket screw BRI AEERER | M3x10m

146 50T188 Torque tube set E{EE R | o8

147 | 50T193 Torque tube bearing holder EfEEhahsaE

148 Metal tail unit set TREWHEE

149 507182 Metal plate(L) T BS EEE(

150 207183 Metal plate(R) =20 1
151 | 50TMR1052Z | Bearing 2
152 50T185 Control arm mounting bolt 1
153 | 507192 Aluminum bo 98x24mm 1
154 Tail roto embly 1
155 | T62008 Socket sc iR | M3xEmm 1
156 T52006 ocket butt BEIREAN AR | M3x6mm 6
157 | 752005 B2 VBERR | M3x5mm 2
158 20T101-3 EEEE | o5 ¢ 7. 2x16.7mm 1
159 | 50T102-2 | Bearin, R B R 1
160 S0H144-1 Linkage ba .6x3.5) BESBA(TZ.6x3.5) | 94.75x8.18mm 1
161 50T106Z2 Be BHE | ¢ 6x ¢ 10x3mm 2
162 | 507111 ' type arm SHEREHERE 1
163 | T12008-4 ollar screw EREEGRER | M2x8mm 4
164 | 50T106 Collar A EEIRMEA | ¢ 2x ¢ 3x4mm 2
165 | 507127 Collar B EEFENED | ¢ 2x ¢ 2x3mm 2
166 50T105-1 Control link EEHLERR 2
167 | 50T096-1 Tail rotor control arm ElRZHE 1
168 | 50H022-2 Washer Z=al | ¢2x ¢4 8x0.3mm 2
169 50H144-1 Linkage ball A(T2.6x3.5) BRGEA(T2.6%3.5) | @4 .75%x3.18mm 1
170 HMRE3ZZ Bearing Bl | ¢ 2x 9 6x2.5mm 2
171 | 50T097 Collar EIERZHIEEE | 03x 04 9x5mm 1
172 TE2015 Socket collar screw B AN VRBEERERR | M3x15mm 1
173 | 50T203H 3K CF Tail blade il ERE R 1set
174 | T63008 Socket screw EEERTUEERR [ M3x8mm 2
175 | W10030-1 Washer 2ol | ¢2x ¢ 8x1mm 2
176 | 50TF510M Thrust bearing IEHEBRE | & 5x & 10x4mm 2
177 | T63020 Socket collar screw BRI EEEER | M3x20mm 2
178 MA0O030 M3 Nut M3ELREIRIE | M3 2
179 | 50T171 Tail rotor holder E=Yind—puga 2
180 S0TMR105ZZ-1 | Bearing B | @ 5k 9 10x4mm 2
181 50T172 Tail rotor hub FEIEFETEE | ¢ 10x29.6mm 1
182 | T74004 M4 Set screw MALERIRRER | Mdxdmm 1

38




Specifications & Equipment/3R & 2 {i :

Length/f$ 5 £:1160mm(45.67 in)

Height/# 5 5:400mm(15.75in)

Main Blade Length/Z i 2 £: 6 00mm

Main Rotor Diameter/FEZ B E:1350mm(53.15in)
Tail Rotor Diameter/EE £ B & :240mm(9.45in)
Motor Pinion Gear/5Z3FE5:14T(15T optional)

Main Drive Gear/[& &) X g5éfF: 170T

Autorotation Tail Drive Gear/EiE&) X &5: 180T

Tail Drive Gear/E Z {3 &)E5:40T

Drive Gear Ratio/ggif{(E&)t:1:12.14:4.5/1:11.33:4.5
Weight(w/o main blade)/Z2$% & :24509(5.4 Ibs)
Flying Weight/£fig &: Approx. 3300g(7.3 Ibs)

www.align.com

www.align.con
www.align.com.tw

www.align
www.align.com.tw

1350mm

S IHEEEsSARINERI.S)

ALIGN CORPORATION LIMITED

http: //www.align.com.tw

P v
Yy X



